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INTRODUCTION

This parts catalog lists all the parts, of jib and option and additional parts, of
the machine.

The Spec. Nos. of the cranes to which this catalog is applicable are listed
below. Check the Spec. No. of your crane on the nameplate attached to the
crane before using this catalog.

Read “HOW TO USE THIS PARTS CATALOG "for efficient part retrieval.

For parts expect for option, and additional parts, use the separate parts
catalogs.

Note that parts are subject to modification without prior notice due to
modification, etc.

(NOTE)

(1) If the item to be searched for is not included in the system sections, check
the "Options" in the SYSTEM section again.
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@® APPLICABLE MACHINES
@ ERBESR

@® MODEL ATF-400G6(J)-1
® Tzt ATF-400G6(J)-1

Spec.No.
ANy I B/

Carrier model
Fx U ARG

Applicable serial No.
i ] U3

Name plate
F—L7 L— |

A |ATF-400G-1-90101

ATF400G-6

B |ATF-400G-1-90102

ATF400G-6

GE5046~

; pZ° TADANO i

SPEC. NO.

E3] L[4 rereim,

[1] 1213

(1]
(2]
(3]
(4]

[1]
[2]
(3]
[4]

Spec. No.
Serial No.
Date of mounting
Capacity
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HOW TO USE THIS PARTS CATALOG
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A Note: Observe the above process.
Never leap to the process FINDING ASSEMBLIES or FINDING PARTS NOS. without
going through the process FINDING SYSTEMS.
This is not a proper way of finding part numbers because they may be sometimes
changed from a particular serial number.

Vol. Systems

Vol. Assemblies
Vol. Index

1.FINDING SYSTEMS

Find out under which system your machine part falls from the illustrations in the Vol.
Systems.

2.FINDING ASSEMBLIES

Find out under which assembly your machine part, seen in Process 1. The page number is
shown at the right end on the same column with the Key No. in the list.

If the same Key No. occupies two or more columns, choose the part based on the spec.
symbols in the Q’ty per section.

You must choose it according to the denotation in the Serial No. column. (The same
can be said also with FINDING PART NO.) Take note that in this case the Page No.
on the lower column is more important.
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3.FINDING PARTS NOS.

Before entering this process, perform the above 1 and 2 without fail.

3-1 From the corresponding illustration in Vol. Assemblies (above 2 ), find out in which
illustration lies your part.
By means of the Key No., read out the Part No. and necessary quantity.

3-2 Where a page number is given in the PAGE column (rightmost column) in the list, refer
to that page, and look up the wanted part in the page.

4.NOTES

4-1 Design change
When the wanted part has been changed in design, find the applicable part by
checking the effective Serial Nos. in the Serial No. column.

4-2 Index
The INDEX at the end of the catalog is used when the part no. is known. Find from
thepart no. the area in which the wanted part is built.

5.PARTS PURCHASED IN SETS AND PARTS NOT PURCHASED ALONE

5-1 Parts purchased in sets
In the illustrations, the parts which are available only in sets are indicated as shown
below. Key Nos. of the parts excluded from the set are written outside the box
indicating the set.

Explanation of the examples:

Key Nos. 7, 22 and 50 represent sets. The part
indicated by Key No. 41 and No.42 is not included in
set 50. Key No. 10 is included in Key No. 9.

5-2 An asterisk (*) on a part number indicates that the part is not available as it is; it must
be divided into detail parts and ordered. For such a part, a page number is given in the
PAGE column (rightmost column) in the list; refer to that page, and find which detail
parts constitute your wanted part.

5-3 Parts not purchased alone
The parts to which no Key No. is given are not sold alone, but available only in sets
withrelated parts.
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6.HOW TO ORDER PARTS 6. EpEmEIHE

BRI OBRIT, ROFRZERF L TIIZED,
PR, TOEET. BEhE T, Blind . LEMEEL, ZRUHM, FEITE

6-1 When ordering parts, specify the following: 6-1
Model, Serial No., Part No., part name, required quantity, Model of Carrier, and method
of delivery.

Note) (UThose parts for which “N” or “M” is entered in the Q’ty column must be ordered
with the required quantity or length specified, but some of them are supplied in
our supply units.

HE) O A ORTCHEEAN, MEFRENTWDERMIT, LEEE, &
ERSZET L COEEEETH, SEORGEMIZEDEEMRD
nET,

€SN OL MOH

Example: O-rings are sometimes delivered in a set of 10 pieces, even when
only one is ordered.

Bl OV X 1 EOEITH 1B 25 BERH D £9,

QOEEERSHORNS “* " ~— 7 B HE M E LT L5513 E

STHL

(@When ordering a part whose Serial No. is marked with “ * ”, chech your AR L TRV,
machine beforehand.
6-2 Design change of parts 6-2 ZZHEN

When the wanted part has been modified in the meantime, and the new part is
interchangeable with the old part, order the new part.

A symbol [ — ] in the illustrations indicates a change.

No changes effected before the coverge of this catalog are contained in the list pages.

6-3 Distributing the steel pipe [PIPE, STEEL]

Steel pipes [PIPE, STEEL] will be supplied in straight form.
Fold and cut them to fit them to your machine.
If a folded pipe is needed, specify when ordering parts.

6-4 Genuine parts

If unauthorized parts are used, our guarantee does not apply. Use only
genuine parts.

6-5 Order

Order parts from our authorized service shops.
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7.FUTURE PART REVISION

When any new parts are added or listed parts are changed after the issuance of
this catalog, you will be informed by revision notices. You are requested to enter
such revisions in your catalog.

8.TERM FOR SUPPLYING REPAIR PARTS
(APPLICABLE ONLY IN JAPAN)

Term for continuation of supplying repair parts is 10 years after closing production
of this model. However,we can supply some parts by request after the above term
has ended, depending on the delivery period and price.
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C3T-Td/T-(0)9D007-41V (D)

DARATA AVUTFYIR
System |Index

BELEVEGEDN, EOVATLIZCETSME, VATLARDEASTAMMDL
BRERELTLCEELWL,

Find out under which system your machine part falls
from the illustrations in the Vol. systems.


TKMENG072
テキストボックス
①ATF-400G6(J)-1/P1-1EJ


VRFAL B K YAFA (YT 29DV 2DVIF) YRFA B W CRFL (FNA—-STA D7)
System  Name  SYSTEM (HEAVY-LIFT DEVICE) PF100-0742-00 System Neme  SYSTEM (FL) PG600-0013-00

FLJ*2ND BOOM

-1 - -3 -
SZFA B B VAFA (Y 397 UIFAULY) LA S
System  Name  SYSTEM (FOR SUPERSTRUCTURE) PK100-0773-00 System Neme  ACCESSORIES & TOOLS PW100-0097-02

2yt 9 7T kY
ACCESSORIES & TOOLS

HLJ BASE

EIZH—%) LYBRLTLEE 0,
SEE THE CORRESPONDING " ASSEMBLY NAME" LIST.

POWER SYSTEM

_g_




- 13 -



C3AT-Td/T-(0)99D007-41V(D
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TKMENG072
テキストボックス
①ATF-400G6(J)-1/P1-1EJ


-1 - - 2 -

VRF A YRFA (Y 3 \ YAThL & W YATL (Y19h919Y9F)
YRFEAE B YRFA (Y 2099y 29Y0F) PF100-0742-00 System  Name SVSTEM (HEAVY-LIFT DEVICE) F16_PF100-0742-00

System  Name SYSTEM (HEAVY-LIFT DEVICE)
, = A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ny H B

Specification No.

e &S fH 3 & W Q"ty Per Section [ [= 1 = #% Serial No. | A=
Key No. Assembly Name ABICDEFIGHI|JKLMNO|Z®EZES Mdifi. No)| Page
YYTASSY (Y19nY19U9F) 97
1 1 -
LIFTING DEVICE ASSY 08
(HEAVY-LIFT DEVICE)
TIMBASSY (FYAMYI-VHYF) 137
2 1) - GE5063 -
OUTRIGGER ASSY (2282397 - )| 138
(ASSIST CENTER JACK)

N

O Psa g
v = B
< 4y

W
e

(O

R—UH EBEASRAIR=—Y, FTEREYRIR-—D%EFRT,
In the “page” column, the upper numbers denote illustration pages.and the lower |ist pages.




- 3 - - 4 -

YRFEA B B YRFA (FNA—RSTAVDT) Th & FR YREL_(IME-43725979)
Systenm Name SYSTEM (FLY) PG6O0-0013-00 System Name SYSTEM (FLJ) FIG PG600-0013-00
\ o A < ATF-400G-1-90101 > B < ATF-4006-1-90102 >
Ay BB
Specification No.
e &S fH 3 & W Q"ty Per Section [ [= 1 = #% Serial No. | A=
Key No. Assembly Name ABICDEFIGHI|JKLMNO|Z®EZES Mdifi. No)| Page
J7TASSY 01
1 11
0 J1B ASSY 92
Y9UMASSY (FLJ:ATYT&A-T&A-F) 191
2 11
MOUNT ASSY 192
(FLJ:STEP & ROPE & GUARD)
. -39 (FLJ) iy 135
MARKING (FLJ) 136
. MAVASSY (FLJ) . 151
PIPING ASSY (FLJ) 153
1U9r-5A8SY, LYIR (V7) 73
5 11
INDICATOR ASSY, LENGTH (JIB) 76
1Uh-5ASSY, nT* 79
6 11
INDICATOR ASSY, OVERWIND 80
TIURASSY . 181
gl (W)ZAVYRAS/INE-15740597) 11
MOUNT ASSY (LOAD MONITOR 182
/FULL AUTOMATIC LUFFING JIB)
" N-YASSY, AWL i 139
PARTS ASSY, AWL 141
" MAVASSY (A-2Y7) | 161
PIPING ASSY (BASE JIB) 162
y I9UMASSY  (R-RY7) ¥ 189
MOUNT ASSY (BASE J1B) 190
EVASSY (T-L7575¢Y79)
15 11 147
PIN ASSY 148
(ADAPTER CONNECTION OF THE BOOM)
% 7575AS8Y iy 203
ADAPTER ASSY 204
" MABYASSY (747%) ¥ 157
PIPING ASSY (ADAPTER)
s 158
o] D (747%8)
8 1 NMEVASSY (7575) e 31
@ ELEC. ASSY (ADAPTER)
a 32
z
QN
)
|
o
R=TH EBRASRAIR=Y, FEREUYRIR=UFFRT,
In the “page” column, the upper numbers denote illustration pages.and the lower |ist pages.




- 5 - - 6 -

YRFA B K YRFA (Y 39T YFHULY VAThL & W YATL (9397Y9FAULY)
System  Name SYSTErg (FOR SUF’ERSTRUCT)URE) PK100-0773-00 System  Name SYSTEM (FOR SUPERSTRUCTURE) FIG PK100-0773-00
, = A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
Specification No.
e &S fH 3 & W Q"ty Per Section [ [= 1 = #% Serial No. | A=
Key No. Assembly Name ABICDEFIGHI|JKLMNO|Z®EZES Mdifi. No)| Page
7UHASSY (Y-710) 49
|1
HOOK ASSY (SHEAVE 10 PCS) 50
795 (k) 33
2 1|1
HOOK (1-PART LINE) 34
A-YASSY, ILF (AUVE9T4 MVAYEYYLY) 143
3 1|1
PARTS ASSY, ELECTRICITY 145
(CW TIRE DETECTION)
AE-NASSY
5 e 167
SPEAKER ASSY 169
39t (hL-v3r7) 197
6 1|1
RADIO (CRANE CAB) 198
9T h (h9VERATVA: 10RUX8) 93
7 |1 GE5052 -
WEIGHT (COUNTERBALANCE:10TONXS) (2282057 - ) 95
N{UMASSY  (CWA-FRINZY) 127
11 |1
MODIFICATION ASSY 128
(REMOVAL OF CW GUARD)
A4UIASSY  (R{YFARN: LEDFYT) 103
21 1|1
MODIFICATION ASSY 108
(SWITCH PANEL:LED LAMP)
P4IIASSY (VD F{HIR{YF) 107
22 |1
MODIFICATION ASSY (SWING ALARM SW) 108
n4J9ASSY
23| R BAH{n-3244) i 129
MODIFICATION ASSY 130
(MOVING SWING FRAME HARNESS)
A{UIASSY  (RXTFAn-2R/4507Y-4417) 113
24 1|1
MODIFICATION ASSY 112
(HARNESS INSIDE CAB/4TH SHAFT FREE)
H4J9ASSY (GPSTUTT) 115
25 |1
MODIFICATION ASSY (GPS ANTENNA) 116
PATIASSY  (EUh4H4SWY4h) 119
26 1|1
MODIFICATION ASSY 120
(SENSOR FOR SW ADDED)
A4UIASSY  (24AVEIIVTL- P YHTT) 99
31 |1
MODIFICATION ASSY 100
(SERIAL NO. PLATE HOLE)
RYPRASSY (F¥TFH{/0-FF4-4TY7) 29
32 11
et BOX ASSY 30
» (INSIDE CAB/LOAD CHART BOOKLET)
> PYIASSY (VTR 5n4398939A02Y) 121
® 4 1|1
o« MODIFICATION ASSY (JIB CONNECTOR) 123
]
=
Q R—UH EBRBASRIR—Y, FREUR FR—SERT,
In the “page” column, the upper numbers denote illustration pages.and the lower |ist pages.




YATh & R YATA (939799FAVLY)
System  Name SYSTEM (FOR SUPERSTRUCTURE) FIG PK100-0773-00

i = A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
e MEMO

Specification No.

famES #H oI & W Q" ty Per Section B2 [=1i6 = # Serial No. | A-7
Key No. Assembly Name ABICDEFGHI JKLMNO|[(ZESFEZEZS Mdifi. No)| Page
B4YIASSY (F-LPSYYInG ) oHE-1) 131
45 11
MODIFICATION ASSY 132
(BOOM PS LINK STOWING SUPPORT)
A4 UIASSY (PSHAVFTL-%39)
47 11 125
MODIFICATION ASSY 126
(FOR PS WINCH BRAKE)
B{T9ASSY ] 193
48| (HLJ2T7YR=209/9%8-by44) 11
MODIFICATION ASSY 134
(HLJ HOSE STOWING SUPPORT ADDED)

R=—Uf EBRBASRAIR=T, FTREVRIR=DERT,

In the “page” column, the upper numbers denote illustration pages,and the lower |ist pages.




DRFAL B K

Systenm

Name

AR A 7
ACCESSORIES & TOOLS

PW100-0097-02

2Vt 77 kY
ACCESSORIES & TOOLS

(ByE2H—K) JYBRLTLES,

SEE THE CORRESPONDING

" ASSEMBLY NAME"

LIST.

—_ 10 —_
VAThL & Fh 794 Fey
System  Name ACCESSORIES & TOOLS FIG. PW100-0097-02
i A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ny H B

Specification No.

e &S fH 3 & W Q"ty Per Section [ [= 1 = #% Serial No. | A=
Key No Assembly Name ABICDEFIGHI|JKLMNO|Z®EZES Mdifi. No)| Page
THEHASSY
1 il 201
ACCESSORIES ASSY 202
) J-IbASSY e 175
TOOL ASSY 176
R—UH EBEASRAIR=—Y, FTEREYRIR-—D%EFRT,
In the “page” column, the upper numbers denote illustration pages.and the lower |ist pages.




YRFA B YRFA vl YVAThL & YATL ($¥YHAULY)
gyst_';m Nam‘: gYE‘?-TEhg:E:OJR-‘,CARR/I)ER) PX100-1256-00 System  Name SYSTEM (FOR CARRIER) FIG. PX100-1256-00
i - A < ATF-4006-1-90101 > B < ATF-4006-1-90102 >
Myy FE B

Specification No.

e &S fH 3 & W Q"ty Per Section [ [= 1 = #% Serial No. | A=
Key No. Assembly Name ABICDEFIGHI|JKLMNO|Z®EZES Mdifi. No)| Page

39T (3y¥3v7) 199
1 |

RADIO (CARRIER CAB) 200

AUIASSY  (V19F19%10Y) 109
2 11

MODIFICATION ASSY 110

(CENTRALIZED LUBRICATING)

A{TIASSY  (F=574939%F954%)) 105
3 11

MODIFICATION ASSY (MATER OF ABNORMAL 106

OPERATION MEASURES)

NUIASSY  (F4RTUH-33-174 {14V 101
4 11

MODIFICATION ASSY 102

(SIDE_UNDER MIRROW _FOR FIXED)

T9UPASSY (#411VTL-}) 195
5 11

MOUNT ASSY (SERIAL NO. PLATE) 196

A4J9ASSY (FO3f) 117
6 11

MODIFICATION ASSY (MUDGUARD) 118

YOURASSY  (YYYIIRIRIAILY) 1903
1 11

MOUNT _ASSY 194

(RELATING TO VEHICLE REGISTRAION)

A{TIASSY  (VX39Y) Y1973 914H) 111
12 11

MODIFICATION ASSY (VEHICLE AXLE 112

LOAD ADJUSTMENT WEIGHT)

R—UH EBEASRAIR=—Y, FTEREYRIR-—D%EFRT,
In the “page” column, the upper numbers denote illustration pages.and the lower |ist pages.
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- 14 -

—_ 13 —_
YREAL B B (RN D) YATh & VAVIVED]
System  Name OPTIONS PY100-1645-00 System  Name OPTIONS FIG. PY100-1645-00
, = A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
Specification No.
e &S fH 3 & W Q"ty Per Section [ [= 1 = #% Serial No. | A=
Key No Assembly Name ABICDEFIGHI|JKLMNO|Z®EZES Mdifi. No)| Page
JU-F <2000X2500XT=50> 149
11
PLATE <2000X2500XT=50> 150

R—UH EBEASRAIR=—Y, FTEREYRIR-—D%EFRT,
In the “page” column, the upper numbers denote illustration pages.and the lower |ist pages.
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—_ 1 5 —_
£ x & ¥ Uadrh, a=FY— (¥rval)
Asserbly Name JOINT, ROTARY (TELESCOPING) PBlsO—OZOl-OO

#HoI & W

TVF‘D-ﬁU- (v

vy1y)
NT, ROTARY (TELESCOPING)

FIG

PB130-0201-00

/

—

ARyY

v3
Assembly Name JO
A

< ATF-400G-1-90101
& 5

Specification No.

> B < ATF-4006-1-90102

>

ﬁﬂ E = Part No.

E050

D+

Serial No.
Modifi. No.)

K=Y
Page

3
2
=

e

=

& % W Part  Name
806-011-10250

RING, RETAINING <S25>
910-011-02201

0-RING <1A P22A>
366-705-55010

RING, BACKUP
910-010-02500

0-RING <S25>
910-028-02400

0-RING <1B P24>

20

366-722-50000
JOINT, ROTARY (TELESCOPING)

16




- 17 -

# ¥ 2 % 7" —AASSY
Assembly Name BOOM ASSY

PB519-0025-00

- 18 -

28-202

4 JIB,TOP

STD 2PCS
TOP JI1B RETRACTION

¥ 2 % 7" —4AASSY

Assembly Name BOOM ASSY PB519-0025-00

&g
STD 2PCs
SR
5 STD 2PCS  Yg N\
Yo N T3 1430144 S
TOP JIB EXTENSION “y Qso
3RD J1B RETRACTION ﬁ% ¢ 81
LEFT_SIDE \STD_2PCS
-\
74 85
> \STD_2PCS
RIGHT SI1DE/ X 142
© "\sTD 1PC

\STD _3PCS

12,78 Y 2 g

82
\STD 3PCS

83
\STD OPCS

BeDELEDRR. T—LABMHLERERILBDTT,
THE RIGHT AND LEFT IN FIGTURE ARE THE EXPRESSION THAT SEES FROM BOOM END TO TOP.




- 19 - - 20 -

o 2 % 7' —AASSY
Assembly Name BOOM ASSY

¥ 2 % 7" —4ASSY

Assenbly Name BOOM ASSY PB519-0025-00

PB519-0025-00

1:J1B,BASE

2:1J1B,2ND

2i
126 OR 127

810/ sict/ g7

STD 1PC

STD 2PCS

97 96 STD 1PC

81

81
STD SPes \STD 3PCS

99 q9
\STD 3PCS sTD 3PCS

141 140 89
STD 1PC\ \STD 2PCS STD 1PC\ \STD 2PCS

141 140 89

- 19 - - 20 -
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# ¥ 2 % 7" —AASSY
Assembly Name BOOM ASSY

PB519-0025-00

#H I & W J-LASSY (Y7, FLJ/44Y)

Assembly Name BOOM ASSY (J1B, FLJ/4 SECT)

FIG

PB519-0025-00

T

74
175,176

TOP J1B EXTENSION
&
3RD JIB RETRACTION

3RD JIB EXTENSION

l 38

TOP JIB RETRACTION\

. A < ATF-400G-1-90101
Ay BB
Specification No.

> B < ATF-4006-1-90102

>

& 5 Part No.
i Part  Name

&2 B
. Bed

E050

D+
o

Serial No.
Modifi. No.)

K=Y
Page

B £

1] 342-017-79510
J1B, BASE

2| 342-017-72000
JIB (2ND)

3| 342-017-73000
JIB (3RD)

41 342-020-44000
JIB, TOP

5| 901-711-12025

BOLT <M12X25>

P

6| 903-020-41201

WASHER, SPRING <12>

7| 370-005-81830
PLATE

8| 332-000-00210
SHIM <T=1. 0>
9] 332-000-00220
SHIM <T=0. 6>
10| 370-020-01310
PLATE, SLIDE

117 901-711-16030

BOLT <M16X30>

12| 903-020-41601
WASHER, SPRING <16>
13| 342-008-00100
ADJUSTER ASSY

14| 903-030-71201
WASHER, PLAIN <12>
15| 370-003-13820
SPACER <L=505>

16| 370-001-84580
PIN

17] 342-015-10300
GUIDE

18] 370-010-05270
SHEAVE ASSY

191 901-711-10025

BOLT <M10X25>

20| 903-020-41001
WASHER, SPRING <10>

21| 824-581-02000
NIPPLE, GREASE <B-PT1/8>
22| 370-005-09860
PLATE
23| 370-001-68670
PIN
241 370-001-21650
PIN
25| 370-002-01100

PIN. SNAP

26| 805-611-00240
NUT <AN24>

27| 805-621-00240
WASHER <AW24>
28| 370-010-09300
SHEAVE ASSY

29| 370-003-09730
SPACER <L=80>
30 3;?ﬁ0°]_7]290

31 3;?;001-74990
32| 370-003-09530
SPACER <L=4. 5>
33| 370-011-06580
ROLLER
34| 370-005-62130
PLATE
35| 370-019-20970
ROPE. WIRE (TESAC) <18X18. 915M>

22
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¥ oI & W

Assembly Name

J-LASSY (Y7, FL

J/ 48y

)
BOOM ASSY (JIB, FLJ/4 SECT.)

FIG. PB519-0025-00

- 24 -

A < ATF-400G-1-90101

My & F

Specification No

> B < ATF-400G6-1-90102

>

#HoI & W

Assembly Name

J-LASSY

(57, FLu/ady)
BOOM ASSY (JIB, FLJ/4 SECT.)

FIG

PB519-0025-00

Part
Part

i
i

] 5 5
i £

EnED

No.
Name

on

Per Sect
G[H

% |
LIMINIOIC

=
ZE

=
&

#
5

Serial No
Modifi. No.)

A=Y
Page

A < ATF-400G-1-90101

Ny H B

Specification No

> B < ATF-4006-1-90102

>

=

29
| =B
o] S gp

& L7
370-016-00110
NUT <M33>
37| 902-022-03300
NUT <M33>
38| 370-019-20980
ROPE, WIRE (KOKOKU) <11. 2X35. 9M>
39| 821-218-00010
PLUG (OTUKA)
40| 824-551-06000
NIPPLE, GREASE <A-M6F FE>

Part
Part

&2 B
ey No. B

i

H 5
b

=
E050

No
Name

D+
o
|
=
o)
|
|
=]
—
=|
=|

K=Y
Page

Serial No.
Modifi. No.)

41| 903-030-70601

WASHER, PLAIN <6>

42| 370-019-20810

ROPE, WIRE (TESAC) <5X14X15. 6M>
431 901-712-24130

BOLT <M24X130>

441 902-014-02400

NUT <M24>

45 3;?§001-53930

B £
73| 370-020-17050
PLATE, SLIDE
74| 342-015-56100
RETAINER (LEFT)
75| 342-015-56200
RETAINER (RIGHT)
76| 370-005-75320
PLATE <T=1. 0>
77| 370-005-75330
PLATE <T=0. 6>

|||

461 806-011-10450
RING, RETAINING <S45>
47| 342-017-70101
END
481 902-014-04200
NUT <M42>
49 378—016-02250

NUT
50| 901-711-24150
BOLT <M24X150>

78] 901-711-16025
BOLT <M16X25>
79| 370-020-16980
PLATE, SLIDE

80| 370-005-79550
PLATE <T=4. 0>
81| 370-005-79560
PLATE <T=1. 0>
82| 370-005-81190
PLATE <T=1. 0>

52| 370-001-84590
PIN

53| 801-363-40032
PIN, SPLIT <4X32>
54| 370-010-06240
SHEAVE ASSY

55 3;?N001—84650

56| 806-011-11200
RING RETAINING <S-120>

83| 370-005-81200
PLATE <T=0. 6>
84| 370-020-16960
PLATE, SLIDE

85| 370-005-81230
PLATE <T=1. 0>
86| 370-005-81240
PLATE <T=0. 6>
87| 342-017-20010

SUPPORT

57| 370-003-08660
SPACER <L=6>
59| 370-020-11060
PLATE, SLIDE
60| 370-005-74500
PLATE <T=12>
61| 342-014-80100
RETAINER

62| 370-001-80840

88| 901-711-12022
BOLT <M12X22>
89| 342-017-20020
SUPPORT

90| 370-020-16950
PLATE, SLIDE
91| 342-014-90200
RETAINER

92| 370-001-65860

PIN

PIN
63| 801-363-50045
PIN, SPLIT <5X45)>
64| 907-100-12450
SCREW, SET <M12X45>
65| 902-014-01200
NUT <M12>
66| 901-712-16080
BOLT <M16X80>
67| 902-014-01600
NUT <M16>

93| 901-712-16055
BOLT <M16X55>
94| 370-020-17060
PLATE, SLIDE
95| 342-014-80010
RETAINER

96| 370-005-74680
PLATE <T=1. 0>
97| 370-005-74690
PLATE <T=0. 6>

68| 422-014-40200
SUPPORT

69| 370-001-74920
PIN

70| 806-011-10300

RING, RETAINING <S30>
71 901-711-14035

BOLT <M14X35>

72| 903-020-41401

WASHER, SPRING <14>

98| 370-020-16970
PLATE, SLIDE

99| 370-005-81210
PLATE <T=1. 0>
370-005-81220
PLATE <T=0. 6>
370-003-03560
SPACER <L=3>
370-005-71590
PLATE <T=2. 3>

100
101
102

108
104

PLATE <T=1. 2>
370-020-16860

PLATE, SLIDE

901-721-08020

BOLT, HEXAGON SOCKET <M8X20>
3;?ﬁ001_84630

370-005-78230
PLATE

105
106
107
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¥ oI & W

Assembly Name

J-LASSY (U7 FLI/4EY

)
BOOM ASSY (JIB, FLJ/4 SECT.)

FIG. PB519-0025-00
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ARyhH

Specification

A < ATF-400G-1-90101
' 5
No.

> B < ATF-400G6-1-90102

>

#HoI & W

Assembly Name

J-LASSY (V7 FLI/44Y)

BOOM ASSY (JIB, FLJ/4 SECT)

FIG

PB519-0025-00

Part
i Part

No
Name

]

&=
1 £

E050
Jj0

sl

on

Per Sect
G[H

% |
LIMINIOIC

=
ZE

=
&

#
5

Serial No
Modifi. No.)

A=Y
Page

ARyY

Specification

A < ATF-400G-1-90101
i 5
No.

> B < ATF-4006-1-90102

>

Propp——

901-711-14025
BOLT <M14X25>
901-711-08025
BOLT <M8X25>
901-711-08030
BOLT <M8X30>
902-024-00800
NUT <m8>
370-020-12900
PLATE, SLIDE

=|PF o

=

HETRES
Key No.

No.
Name

& 5 Part
i Part

B
Xy

E050

D+
o
|
=
o)
|
|
=]
—
=|
=|

Serial No.
Modifi. No.)

K=Y
Page

114
115
116
117

370-005-79690

PLATE <T=1. 0>

370-005-79700

PLATE <T=0. 6>

342-017-70200

SUPPORT ASSY

901-721-10075

BOLT, HEXAGON SOCKET <M10X75>
903-030-71001

WASHER, PLAIN <10>

142
14

w

144
145
146

=10 £
901-012-06010
BOLT <M6X10>
901-711-06020
BOLT <M6X20>
903-030-70801
WASHER, PLAIN <8>
370-005-71570
PLATE <T=2. 3>
370-005-71580
PLATE <T=1.2>

==

118
119
120
121
122

901-721-06012

BOLT, HEXAGON SOCKET <M6X12>
370-020-11420

PLATE, SLIDE

342-017-70300

SUPPORT

370-020-16940

PLATE, SLIDE

370-001-77470

PIN

147
148
149

172

370-001-65690

PIN

903-020-40801
WASHER, SPRING <8>
342-217-30600
GUIDE ASSY
342-008-00200
SUPPORT
902-024-03300

NUT <M33>

128
124
125
126
127

342-009-20700

SUPPORT
901-711-12016

BOLT <M12X16>
370-010-08080

SHEAVE ASSY
370-020-00030

PLATE, SLIDE <15X50X150>
370-020-05090

PLATE, SLIDE <19X50X150>

173
174
175
176
177

342-008-00150
SUPPORT
901-015-12025

BOLT <M12X25>
903-020-41201
WASHER, SPRING <12>
903-030-71201
WASHER, PLAIN <12>
3;?ﬁ001_43740

128
129
130
181
132

901-012-06014
BOLT <M6X14>
332-000-00380
SHIM <T=1. 0>
332-000-00390
SHIM <T=0. 6>
806-021-10900
RING, RETAINING <R90>
370-003-13150
SPACER <L=35>

178
179
180

182

806-011-10450

RING, RETAINING <S45>
370-010-06300

SHEAVE ASSY
370-010-06280

SHEAVE ASSY
370-003-03560

SPACER <L=3>
370-001-84010

PIN

138
134
134

136

370-001-16350
PIN

370-004-03250
BEARING, PLAIN
370-004-04040
BEARING, PLAIN
342-017-70401
SUPPORT
370-001-84620
PIN

(SANKYO OILLES)
(0ILES)

183

801-363-32020

PIN, SPLIT <3. 2X20>
805-200-45011
BEARING, ROLLER
805-200-45024
BEARING, ROLLER
370-020-04380

PLATE, SLIDE
801-823-06008

SCREW, MACHINE <M6X8>

137
138
139
140
141

907-300-10160
SCREW, SET <M10X16>
901-711-08012
BOLT <M8X12>
370-001-00820

<20>

PIN <20

370-005-79610
PLATE <T=1. 0>
370-005-79620
PLATE <T=0. 6>

342-017-70250
SUPPORT
805-160-06309
BEARING, BALL
342-217-30610
SUPPORT
342-217-30650
SUPPORT
186-160-10001
SPRING

807-201-08045

PIN, SPRING <8X45>
805-761-00209
BEARING, BALL
342-017-71150
SUPPORT ASSY
342-017-71140
SUPPORT
370-014-00020
SPRING
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BOOM ASSY (JIB, FLJ/4 SECT)

FIG. PB519-0025-00

Specification No.

H I & W F-LASSY (Y7, FLI/44Y)
Assembly Name

i A < ATF-400G-1-90101
My & F

> B < ATF-400G6-1-90102

MEMO

wrxEs| B M O F B Part  No. Q" ty Per Section A% | S # Serial No. | A-J
KeyNo| 88 B £ % Part Name BICIDIEIFIG[HII|J|KILIM|N|O % B  Modifi. No)| Page
264 801-363-16012 44

PIN, SPLIT <1. 6X12>

903-030-70601 44

WASHER, PLAIN <6>

370-001-05180 4 4

PIN

360-902-89510 4 4

STOPPER ASSY
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- R M oI A W RYIRASSY (¥¥T3{/0-F74-}4799)
’AﬂssemblfNa:: goxJiS’;fSY PB526-0008-00 Assembly Name  BOX ASSY (INSIDE CAB/LOAD CHART BOOKLET) F16. PB526-0008-00
, = A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
Specification No
ErEs| & O B’ OB Part No. Q" ty Per Section [EE = iE 5 # Serial No. [ A-J
KeyNo| 2 B £ 35 Part  Name AB[CIDIE[FIGIH[I[JIK[LIM[N[O|(Zx & & & Modifi. No)| Page
1] 342-614-11300 11
COVER
2| 342-614-11400 11
SUPPORT
3| 343-957-80470 11
SUPPORT
4] 801-924-86014 22
SCREW, MACHINE (WITH WASHER) <M6X14>
801-924-86016 5 5
SCREW, MACHINE <M6X16>
2
FRONT
>
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x New #H I & ¥ NEVASSY (757%)
’AﬂssemblygNamt’ Efec.ﬁgsSYY PEB02-0377-00 Assembly Name ELEC. ASSY (ADAPTER) FIG PE502-0377-00
U _ A < ATF-4006-1-90101 > B < ATF-4006-1-90102 >
18,19 15 Myy FE B
S5 (=M Specification No.
36 (W)
17
e) wras| B W & =  Part  No. 0 ty Per Section  [B% | = & = ® Serial No | A7
3\ f;\ ) KeyNo| g B & 5 Part Name ABICDEFGHIJKLMNO|@Z®EZES Mdifi. No)| Page
P e —— - . 11 361-206-70000 11 177
KT T T TRANSMITTER ASSY, S1GNAL
S\ jkééj / 2| 901-012-10016 8 8
N G BOLT <M10X16)
- < fep/\8 3| 903-020-41001 8 8
‘ WASHER, SPRING <10
41 903-030-71001 8 8
WASHER, PLAIN <105
5| 343-542-80100 i
COVER
6] 918-101-30250 W
FASTENER <L=202, TY-25MX>
7| 901-012-08016 W4
BOLT <M8X16>
8| 903-020-40801 4 4
WASHER, SPRING <8>
9| 997-070-27830 11
CABLE ASSY
10] 901-315-06025 4 4
BOLT. HEXAGON SOCKET <M6X25>
11 821-000-01411 11
TUBE, SPIRAL <SE-08BK> W W
12| 997-070-27789 11
HARNESS
13| 801-713-05014 8 8
SCREW, MACHINE <M5X14>
141 903-030-70501 8 8
WASHER, PLAIN <5>
15| 344-300-85200 2 2
SUPPORT
16| 903-030-70801 i
WASHER, PLAIN <8>
17| 344-300-50500 2 2
SWITCH ASSY (WITH CONNECTOR)
18] 901-315-05016 4 4
BOLT, HEXAGON SOCKET <M5X16>
19| 903-020-40501 4 4
WASHER, SPRING <5>
20 997-070-30306 11
CONNECTOR
21| 997-070-10546 11
TERMINAL
22| 997-070-13679 22
PLUG
23| 902-012-00500 4 4
NUT <M5>
24| 902-802-00600 2/ 26
NUT, FLANGE <M6>
25| 821-000-02004 1212
CLAMP CWRS>
o5 OR 28 OR 29 26| 821-222-02101 1
28 S0 OR 31 OR 32 27| 821-229-20400 i1
24 CAP
28| 821-000-02006 4 4
CLANP <WR10>
29| 821-000-02008 33
CLANP <WR12>
[ 30| 821-000-02010 2 2
L CLAMP_<WR15>
31| 821-000-02014 11
; 72 7ases s
= — 32 -000- 11
SL) CLAMP <WE6>




# ¥ 2 %
Assembly Name

vy
HOOK

PF105-0509-00

51

_ 34 —_
£ A R v 799 (1fvir)
Assembly Name HOOK (1-PART LINE) FIG PF105-0509-00
, A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
Specification No
mrEs| B & &F 5 Part  No. Q" ty Per Section fE% | =% S # Serial No. | <-3
KeylNo) 23 B £ Fi Part  Name BICIDIEIF[G[H|I LIMN]O|(# = & & Modifi. No.)| Page
2

>l & =T}

3] 805-000-51316
BEARING, BALL

50 370-001-05000

PIN

6| 824-561-01000

10 370-001-05200
PIN

11| 370-014-00040
SPRING

NIPPLE, GREASE <A-PT1/8>

12| 801-363-32020
13| 903-030-71001

31| 360-953-79510
SHAFT ASSY
41| 370-030-09510
STOPPER ASSY
51| 360-953-79520
BODY ASSY

PIN, SPLIT <3. 2X20>
WASHER, PLAIN <10>

61| 370-021-09510
HOOK ASSY
100| 360-953-70000

HOOK (1-PART LINE)

34
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¥ % H#K" — b £ A R v = b
’Aﬂssembly Nam*ei SUPPORT PF108-0157-01 Assembly Name SUPPORT FIG PF108-0157-01
, = A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ny H B

Specification No.

wrEs| O @ B 5 Part No. Q" ty Per Section [ = iE = 4% Serial No. | A-J
KeyMo| %8 @ % #  Part Name ABIC[DIE[FIG[H[ITJ[KIL[MIN]O|(Z & & & Modifi. No)| Page
1 3g5;§%—30100 11

3| 370-005-87090 1
PLATE

41 807-201-04032 11

PIN, SPRING <4X32>

50 313-719-23600 11
RING

6| 370-001-50900 11
PIN

7| 343-419-42210 11
PLATE

8| 370-012-00840 11
SPRING

' ' 9| 801-723-04010 22
SCREW, MACHINE <M4X10>
10| 903-020-40401 2 2

WASHER, SPRING <4>
1] 342-217-30400 I
SUPPORT

! 50| 342-217-30051 11
SUPPORT ASSY

"

9,10
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¥ % H#K" — b £ A R v = b
’Aﬂssembly Nam*ei SUPPORT PF108-0158-01 Assembly Name SUPPORT FIG PF108-0158-01
, = A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ny H B

Specification No.

rEs| B @ B OB Part No. Q" ty Per Section B | =1 = & Serial No. | A-J
KeyMo| %8 B % #  Part Name ABIC[DIE[FIG[H[ITJ[KIL[MIN]O|(Z & & & Modifi. No)| Page
T| 342-217-30150 1l
| 1 SUPPORT

3| 370-005-87090 1
PLATE

41 807-201-04032 11

PIN, SPRING <4X32>

50 313-719-23600 11
RING

6| 370-001-50900 11
PIN

7| 343-419-42210 11
PLATE

8| 370-012-00840 11
SPRING

9] 801-723-04010 22
SCREW, MACHINE <M4X10>
10| 903-020-40401 22

WASHER, SPRING <4>
1] 342-217-30202 I
| SUPPORT

50| 342-217-30061 11
SUPPORT ASSY
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2 X 2 % YYUE JFLRA-E V° #H I & W ) fm

v
L
<

Y 1-Ev4
Assembly Name CYLINDER, TELESCOPING PG105-0541-01 Assembly Name CYLINDER, TELESCOPING FIG PG105-0541-01
= , = A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
I Myy FE B

| Specification No.

AP

wrEs| 2 OB OB OB Part No.
Key No.| ki Part  Name A

o

il

#  Serial No. | A=Y
2  Modifi. No.)| Page

D+
o
|
=
o)
|
|
=]
—
=|
=|
=

—|P|o

B & &
! 1| 594-571-38000 1
PLUG ASSY
2| 807-201-05025 1
PIN, SPRING <5X25>
3 3;0;016-00470 11

U
1 41 913-023-19000 22
BEARING, PLAIN
5| 916-840-19000 22
PACKING

)
[ o]

6| 914-312-17501 22
RING, BACKUP
1 7| 360-109-20101 11
PISTON
8 910-028-13500 11
0-RING <1B P135>
9] 360-176-11000 11
ROD

| 10| 360-176-18820 11
CYLINDER

/{
5

23

117 910-029-18500 11
0-RING <1B G185>
12| 183-360-24004 11
COVER, ROD
13| 360-176-10100 11
SUPPORT
14| 912-511-01600 1
RING, DAMPER

15| 916-940-16000 11
PACKING

16| 914-102-16001 11
RING, BACKUP
171 913-011-16000 11
BEARING, PLAIN
18] 916-600-16001 11
SEAL, DUST
366-054-80000 11 A
CARTRIDGE, COUNTERBALANCE
20| 191-160-04000 11
COVER

100

21 901-721-10025 44

BOLT, HEXAGON SOCKET <M10X25>

22| 903-020-41001 44

WASHER, SPRING <10>

23| 183-360-32000 11
PLATE

24| 166-160-16000 11
PLATE

25| 370-003-00030 11
SPACER <L=80>

26-41,42
A

(KEY NO.4,5,6,8,11,14,15,16,17,18)
(KEY NO.4,5,6,8,11,14,15,16,17,18,31)

26| 370-011-00380 22
ROLLER ASSY
27| 186-160-57000 22
SPACER <L=5>
28| 903-031-02001 22
WASHER, PLAIN <20>
29 3;%001-00350 11

30| 801-363-40036 22
PIN SPLIT

910-005-26500 11
0-RING <AS568-265>
41| 805-160-06204 22
BEARING, BALL
42| 806-021-10470 22
RING, RETAINING <R47>
60| 360-166-69902 11
PACKING SET <160X190>
100| 360-176-10000 11
_ _ _ - _ - - CYLINDER TELESCOPING

AIPACKING SET KEY NO,50
APACKING SET KEY NO.6&0
«




# ¥ 2 %
Assembly Name

YUvET Gy T
CYLINDER,JIB

PG108-0078-04

100
S K
I ,_l:j
I 20 19
| |—|/
. (==}
- e
1 21
42

/ (m AT
WEEH
52 52
25

24 23 26 28 4 181716 1514 29 13 12 8 94 1010 9 8
ANAN AN A A A AAAAANAN
30 33 {}
35
\\ 32
i — o]
]

AIPACKING SET KEY NO.80 (KEY NO.8,9,10,12,13,14,15,16,17,18,29)

-— 42 -—
£ A R v YYVE, 9T (39F499)
Assembly Name CYLINDER, JIB (DISMOUNTING) FIG PG108-0078-04
. A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
Specification No
mrEs| B & &F 5 Part  No. Q" ty Per Section fE% | =% S # Serial No. | <-3
KeyNo.| 2g & i Part  Name BICIDIEIF[G[H|I LIMN]O|(# = & & Modifi. No.)| Page
1

l:ll.s ==} %
360-533-61000
CYLINDER
901-015-18075
BOLT

360-533-64000
COVER, ROD
360-526-50500
SUPPORT
913-322-12500
BEARING, PLAIN

916-841-12501
PACKING
914-112-11001
RING, BACKUP
806-011-10300
RING, RETAINING <S30>
910-028-05500
0-RING <1B P55>
910-029-12500
0-RING <1B G125>

912-511-01050
RING, DAMPER
916-941-10500

PACKING
914-102-10502
RING, BACKUP
913-011-10500
BEARING, PLAIN
916-600-10502

SEAL, DUST

(WHITE)

360-100-90600
PLATE

166-160-16000
PLATE
370-011-03840
ROLLER ASSY
360-533-63000
SUPPORT
370-001-63510
PIN

801-363-63090
PIN, SPLIT
370-010-08160
SHEAVE ASSY
370-003-01790
SPACER <L=3>
342-204-70190
SHEAVE ASSY
162-490-13000
SPACER <L=17>

910-029-13500
0-RING <1B G135>
332-300-00050
PLATE
360-533-65000

ROD
360-533-65500
PISTON
907-300-08120
SCREW, SET <M8X12>

805-160-06006
BEARING, BALL
805-150-06211
BEARING, BALL
806-021-11000
RING, RETAINING <R100>
805-160-06211
BEARING, BALL
360-533-69900
PACKING SET <105X125>

42




- 43 -

Z“H 1.-Lbl %N m ézf?NSgR (j‘ylygw[ﬁSMOUNTING] FIG. PG108-0078-04
ssembly Name ) ( . - -
i A < ATF-400G-1-90101 > B < ATF-400G6-1-90102 >
B MEMO
Specification No.
wrEs| B @ B 5 Part No. Q" ty Per Section B [= i = # Serial No. | -7
Vo | 8 & &% Part  Name A[BICIDIEIFIGIH|I|JIKILIM|N|O|(# = #%& & Modifi. No)| Page
00| 360-533-60000 11

CYLINDER JIB (DISMOUNTING)




46

¥ 2 % P2 AN A

Assenbly Name CYLINDER,JIB PG108-0079-00

#HoI & W

V4, 9T (FI)
INDER, JIB (TILT)

FIG

PG108-0079-00

100

16-61,63 8

A A
1 15 17 18
\ﬁﬂ:/:‘—/ﬁ H: 42

o>
o[>
up
ap>

»
LN}

|
=

=T\ FAN
1
1
! 2,6 7.11 14 21 22 23,24 25,26
AN A A AN AAA
14
: \
— T =
[ [
i : : 1 C
| fv
el I =

AIPACKING SET KEY NO.80 (KEY N0O.2,3:5.6,7,11,15,18,21,22,23,24,25)

Yy
Assembly Name cY
A

v
L
< ATF-400G-1-90101

Ay BB
Specification No.

> B < ATF-4006-1-90102

>

ﬁ[ﬂ - Part No.

D+
o

Serial No.
Modifi. No.)

K=Y
Page

B & & W Part  Name
807-201-05040

PIN, SPRING <5X40>
916-840-26000
PACKING
914-312-23501
RING, BACKUP
360-227-41000
PISTON
913-022-26000
BEARING, PLAIN

—|P|o

914-112-23501

RING, BACKUP
910-028-21000
0-RING <1B P210>
360-272-01000

ROD ASSY
360-272-02000
CYLINDER
914-100-21000

RING, BACKUP <P210>

370-005-68540
SUPPORT
910-028-24500
0-RING <1B P245>
360-227-44001
COVER, ROD
360-262-43000
COVER, HEAD
910-011-24000
0-RING <1A P240>

910-005-27500
0-RING
912-511-02100
RING, DAMPER
916-941-21000
PACKING
914-102-21003
RING, BACKUP
916-600-21000
SEAL, DUST

806-220-02100
RING, RETAINING
370-058-00060
BEARING, SPHERICAL
806-121-12200
RING, RETAINING <AR220>
370-004-03430
BEARING, PLAIN
360-262-49900
PACKING SET <210X260>

360-272-00000
CYLINDER, JIB (TILT)

46




- 47 - - 48 -

P AT B A # I & W 94%- 54§ (FLJ)
'Aﬂssembly Namiz w;erE GUIJE PG136-0239-01 Assembly Name WIRE GUIDE (FLJ) FIG PG136-0239-01
, = A < ATF-400G-1-90101 > B < ATF-4006-1-90102 >
Ay BB
Specification No.
mrEs| B & &F 5 Part  No. Q" ty Per Section fE% | =% S # Serial No. | <-3
KeyMo) #8 5% % F Part Name ABIGID[E[FIG[H[I[J/K[L[M[NO[(Z % & & Modifi. No)| Page
1] 370-011-07810 33
ROLLER ASSY
20 901-015-12025 44
BOLT <M12X25>
3| 903-020-41201 44
WASHER, SPRING <12>
41 342-215-63100 1
SUPPORT
5| 342-215-63200 1
SUPPORT
6| 370-003-04660 6| 6
SPACER <L=2>
7| 342-215-63150 22
GUIDE
8| 901-015-10016 22
BOLT <M10X16>
9| 903-020-41001 22
WASHER, SPRING <10>
10| 342-215-63250 22
GUIDE
11 370-001-75150 22
PIN
12| 342-215-63350 22
GUIDE
13 903-030-71201 44
WASHER, PLAIN <12>
22| 805-130-06206 6| 6

BEARING, BALL




50

# ¥ 2 %
Assembly Name

IYIASSY
HOOK ASSY

PHB08-0112-00

#HoI & W

§SY (¥-7

N 10)
ASSY (SHEAVE 10 PCS)

799A
Assembly Name HOOK FIG. PH508-0112-00
, A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
Specification No.
mrEs| B & &F 5 Part  No. Q" ty Per Section fE% | =% S # Serial No. | <-3
KevyNo| &8 & b Part  Name A[BICIDIEIF[G[H]I LIMN]O|(# = & & Modifi. No.)| Page
4 1

B @ £
370-001-85740
PIN
370-010-09300
SHEAVE ASSY
370-010-09330
SHEAVE ASSY
183-215-11000
PLATE
901-711-20055
BOLT <M20X55>

901-711-20045

BOLT <M20X45>
370-003-10950
SPACER <L=16>
360-961-60100
PLATE

370-005-47620
PLATE

370-005-19080
PLATE

805-000-51336
BEARING, BALL
360-951-80100
TRUNNTON
903-030-71201
WASHER, PLAIN <12>
801-363-32020

PIN, SPLIT <3. 2X20>
3;?ﬁ001_05210

181-115-13000

SPRING

824-561-01000

NIPPLE, GREASE <A-PT1/8>
370-001-04230

PIN

360-961-60200

PLATE

360-961-60300

PLATE

370-015-09990

BOLT

903-020-42001
WASHER, SPRING <20>
360-953-90400
COVER
360-953-90500
COVER
370-015-09960

BOLT
360-953-90600
COVER
901-012-10020

BOLT <M10X20>
903-020-41001
WASHER, SPRING <10>
360-936-69520

HOOK ASSY

360-931-69510
STOPPER ASSY

805-200-45024

BEARING, ROLLER
805-200-45022

BEARING, ROLLER
360-961-60000

HOOK ASSY (SHEAVE 10 PCS)

50




v ¥ B

ST, YY) —T

PI110-0049-01

-— 52 -—
#H I & ¥ 17, -7
Assembly Name VALVE, RELIEF FIG PI110-0049-01
. A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >

Ay BB
Specification No.
ErEsl B & F S5 Part  No. Q' ty Per Section B [=mkS# Serial No. [ <-7
KeyNo) 2 B £ Fi Part  Name BICIDIEIF[G[H|I LIMN]O|(# = & & Modifi. No.)| Page

2| 366-025-50000

VALVE, RELIEF
21| 910-011-01600

22| 366-324-65490
SEAL

23| 366-025-55010
0-RING

24| 366-324-65510
0-RING

0-RING <1A P16>

25 914-110-01600
30| 366-041-40000

RING, BACKUP <P16>
VALVE, RELIEF (27. 5MPA)

Assembly  Name VALVE, RELIEF
30
2
-
t_r-ﬂ
, [ -
L bas
' 25 22
=5 — 2
21 23 24
—_ 51 —_

52




- 53 - - 54 -

#H I & W K7, -7

Assembly Name VALVE, RELIEF FIG PI110-0057-00

7 R N "' 1) —
B oL & W AU i PI110-0057-00 A < ATF=4006-1-90701 > B < ATF-4006-1-90102 >

Assembly  Name VALVE, RELIEF My) & OB
Specification No.

&5 8 & #F 5  Part  No. Q" ty Per Section E% [ =& = % Serial No. | A-7
| Keylo| 28 B # % Part Name ABICIDEIFIGH[I|JKILIMNO|(Z3 &% Modifi. No)| Page
2| 366-041-75010 11

- - VALVE, RELIEF
6| 366-037-25020 1
0-RING

141 366-041-75020 11
SPRING
15| 366-041-75060 11
SEAL, FASTENER
| —_— 16| 366-041-75030 22
1 ' RING, SPRING

17| 366-041-75040 11

TR 0-RING
1 —] 18| 366-041-75050 1|1
I RING, BACKUP
! 366-041-70000 11
\ ~J

i

VALVE, RELIEF (17. 2MPA)

&
b
L

~N




- 56 -

# x & #
Assembly Name

N YL/ 1E

VALVE, SOLENOID PI112-0135-04

- 5 5 -
i\asseﬁmblfNar?e OKI?VEUS/OEENOID PI112-0135-04
100
I_ '''''''''''''''''''''''''' B
| |
| - |
| | |
| ) |
| = |
| |

)

==

i

1?0
r—— "~~~/ i
| |
| 55 66 19 ’
e e i
! T ,
| = ElE = |
| )] \
| |
} 57 64 26 59 6 655453 21 5.25 ;
- |

B




¥ oI & W

Assembly Name

AT, YL/ 4F (793Y)
VALVE, SOLENOID (NACHI

FIG. PI112-0135-04

i A < ATF-400G-1-90101
My B H
Specification No.

> B < ATF-400G6-1-90102

>

MEMO

58

B} & &® 5 Part  No.
B Part  Name

Per Section E% |
GH KILIMINIO|C

=
ZE

=
&

#
5

Serial No
Modifi. No.)

A=Y
Page

BB
366-401-75040
SPACER
6| 366-416-87560
SPRING (C)
19| 366-463-75030
SCREW
21| 910-005-01200
0-RING <AS568-012>
25| 901-319-05045
BOLT, HEXAGON SOCKET <M5X45>

=|PF o

26| 366-416-87570

ROD
53| 366-416-87520
RETAINER (A)
54| 366-416-87530
RETAINER (B)
55| 366-463-75050
COIL, SOLENOID
57| 366-429-15020

NUT

59| 366-416-87580

GUIDE (SOLENOID)

64| 910-011-02000

0-RING <1A P20>

65| 910-028-01800

0-RING <1B P18>

66| 910-010-02500

0-RING <825>

100| 366-457-30000

VALVE, SOLENOID (NACH!

58



- 59 - - 60 -

18 i 3 # f‘}bj.\/U/'fF M I & T W7, yui{F
Assembly Name VALVE,SOLENOQID PI112-0227-00 Assembly Name /\/\ALVE‘ SOLENOID FIG. PI1112-0227-00

. A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
Specification No.

wrEs| B & F 5 Part No. Q" ty Per Section [ [=1 = #% Serial No. | A=
KeyWo| s & 2 F  Part  Name A[B[CIDIEIF|GH]I[JTKIL[M[N[O|( & & S Modifi. No)| Page
50 7] 366-401-75020 P
COVER (B)
N U 4| 366-401-75030 2 2
|' "| RETAINER
! 5| 366-401-75040 44
! SPACER
‘ T — ‘ 6| 366-426-65010 2 2
4 g SPRING (C)
8| 366-426-65020 2 2
NUT
‘ ‘ 9] 366-401-75060 21
' A ' GUIDE
‘ Ho=tr A 10| 366-401-75060 2 2
; ‘ GUIDE
! , 11| 366-401-75070 2 2
PIN
‘ ‘ 12| 366-401-75080 2 2
SPACER
' : 13| 366-401-75090 2 2
‘ STOPPER
T ‘ 14 366-401-75100 P
' | : | ' COIL, SOLENOID
] ~ (= w 15| 366-426-65050 7 2
~© - Han © CASE
. - willl o | 16| 366-426-65060 44
3] A NI WASHER
‘ | ! ‘ 17| 366-401-75120 2 2
' S E— [Te) B ROD
| ; < | 18| 703-201-27590 8 8
‘ N ‘ BOLT, HEXAGON SOCKET
ST 19] 366-463-75030 11
' ay il < SCREW
& = , 20| 366-457-35030 2 2
- & 0-RING
, " O NHE : . 21| 910-028-00900 | 4
. 7, 0-RING <18 P9>
RSt — ’ 22| 910-005-01700 2 2
! _u_._,;'.' L =8 - n - ! 0-RING
’ NS — 23 SSSﬁfﬁé'Gsm 44
= 3 _ <\ , ’ 74| 910-005-01900 2 2
! 3 ‘ 0-RING
’ Ll - e 50| 366-478-20000 I
i i (% VALVE, SOLENOID
’ : o ‘
] -—
e i
! N i ©
2 AT
| 2 |M ' o |
! g o
| | = |
. ) i o
f i QA
| o = |
5
| S




oy B8 W
Assembly Name

NI, YL /AR
VALVE,SOLENOID

PI1112-0265-00

30

12

_ 62 —_
#H I & ¥ K7, JviqE
Assembly Name VALVE, SOLENOID FIG PI112-0265-00
. A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
Specification No.
ErEsl B & F S5 Part  No. Q' ty Per Section B [=mkS# Serial No. [ <-7
Key N m % Part  Name BICIDIEIFIGIHIT[JIKILIM[NIO|(# &= & 5 Modifi. No)| Page
4

| i

8| 366-429-35040
RING

9| 366-460-85020

0-RING

11| 366-400-85025
SPRING

12| 366-460-85030
SOLENOID

30| 366-459-00000

VALVE, SOLENOID




63

- 64 -

@ I & %
Assembly Name

N7, M Fo
VALVE,HYDRAULIC

PI113-0033-00

#H I & W AT, M KD
Assembly Name VALVE, HYDRAULIC FIG PI113-0033-00
, A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
Specification No
mrEs| B & &F 5 Part  No. Q" ty Per Section fE% | =% S # Serial No. | <-3
KeyNo| s B £ 3 Part  Name BICID[EIFIG[H[I|J|K[LM[N|O|(Zx % & & Modifi. No)| Page
1] 366-459-00000 2 61
VALVE, SOLENOID
2| 366-473-31010 2
ADAPTER
3| 366-200-15030 2
FILTER
4] 803-160-30060 202
PLUG <PT3/8>
5| 901-317-12055 8 8
BOLT, HEXAGON SOCKET <M12X55>
6| 903-020-41201 8 8
WASHER, SPRING <12>
7 910-012-04000 202
0-RING <1A G40>
8| 183-157-04000 22
SPRING
9| 183-157-03000 22
STOPPER
13| 910-011-00700 22
0-RING <1A P7>
14| 803-160-30020 55
PLUG <PT1/8>
30| 366-473-30000 1

VALVE, HYDRAULIC

63




66

NIV Frool
VALVE, CHECK

#Box &

Assembly Name

PI114-0089-00

£ A R v 17, 3199
Assembly Name VALVE, CHECK FIG PI114-0089-00
, A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
Specification
ErEs 3 & 5  Part  No. Q' ty Per Section B [=mkS# Serial No. [ <-7
Key No.| &g & i Part  Name BICIDIEIF[G[H|I LIMN]O|(# = & & Modifi. No.)| Page
2| 910-401-01200 1
0-RING <P12)>
5| 910-028-01600 1
0-RING <1B P16>
6| 914-110-01600 1
RING, BACKUP <P16>
8| 910-028-02200 2
0-RING <1B P22>
9| 366-241-66200 1
SPRING (A)
11 910-028-01400 2
0-RING <1B P14>
12| 914-110-01200 2
RING, BACKUP <P12>
20| 366-242-40000 1
VALVE, CHECK




67 —

# I & W

Assambly

Name

ISV, RO BINT A
VALVE, COUNTERBALANCE

PI125-0007-00

30

()

o Coah

ZIN)

2
@Y,

_ 68 —_
#H I & ¥ KT, BY08R7 92
Assembly Name VALVE, COUNTERBALANCE FIG PI125-0007-00
. A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
Specification No.
mrEs| B & &F 5 Part  No. Q" ty Per Section fE% | =% S # Serial No. | <-3
KoyMo| % & % %  Part Name BICIDIE[FIGH[T]JTKIL[M[NTO|(Z & & & Modifi. NoJ| Page
11 910-011-00700 2
0-RING <1A P7>

2| 803-160-30020

PLUG <PT1/8>

3| 160-662-41000

SPRING

6| 901-315-10022

BOLT, HEXAGON SOCKET <M10X22>
8| 910-028-03200

0-RING <1B P32>

9| 366-001-50020
RING, BACKUP

10| 910-401-02200
0-RING <P22>
11 160-662-51000

SPRING
131 910-011-02200
0-RING <1A P22>
141 910-401-01400
0-RING <P14>

16 910-011-04400

0-RING <1A P44>

171 901-315-10020

BOLT, HEXAGON SOCKET <M10X20>
20| 910-401-01250

0-RING <P12. 5>
21| 366-001-50060
RING, BACKUP
22| 366-001-50070
RING, BACKUP

30| 366-001-50000
VALVE, COUNTERBALANCE




- 69 - - 70 -

R #H I & ¥ AT, B98R5 2
B X & B INVT, BGLBINT A Assembly Name VALVE, COUNTERBALANCE FIG PI125-0050-01
- Assembly Name VALVE, COUNTERBALANCE P1125-0050-01 Wy E B A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Y, =

Specification No.

mrEs| B & &F 5 Part  No. Q" ty Per Section fE% | =% S # Serial No. | <-3
KoyNo| %8 @ & F  Part Name ABICIDIE[FIGIH[I|JIKIL[MIN[O|(% 3 & & Modifi. NoJ| Page

1] 186-151-07000 I
VALVE, COUNTERBALANCE

5| 186-151-07050 1
CASE (SPRING)

6| 186-151-07060 1
COVER (PILOT)

8| 186-151-07080 11
PLUG

9| 186-151-07090 I
PLUG

10| 186-151-07300 1
PLUG ASSY (ORIFICE)

12| 186-151-07120 1
SPRING (A)

13| 186-151-07130 1
SPRING (B)

14| 186-151-07140 1
SPRING

16 901-315-10045 8 8

' BOLT. HEXAGON SOCKET <M10X45>

17] 910-028-01400 1
0-RING <1B P14>

18] 910-011-03400 1
0-RING <1A P34>

19] 910-012-03000 44
0-RING <1A 630>

' 20| 910-012-03500 I

0-RING <1A 635>

21| 910-010-03150 11
O0-RING <1A §31. 5>

23| 803-160-30040 1
PLUG <PT1/4>

241 803-160-30020 1
PLUG <PT1/8>

25| 910-011-02800 1
0-RING <1A P28>

26| 186-151-07200 22
JOINT




- 71 -

O 2 B W
Assembly Name

A=y ATVHNSIR
CARTRIDGE, COUNTERBALANCE

PI126-0002-01

50
|

12 3 2 5 4 15 19
1 - O

> ; E—

ib il )
1 (

i) ) L1 [ “ig

-— 72 -—
o & W B=kUYY. B9V859R
Assembly Name CARTRIDGE, COUNTERBALANCE FIG PI126-0002-01
, A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
Specification No
ErEsl B & F S5 Part  No. Q' ty Per Section B [=mkS# Serial No. [ <-7
KeyNo| s B £ 3 Part  Name BICIDIEIF[G[H|I LIMN]O|(# = & & Modifi. No.)| Page
2| 910-028-04400 3
0-RING <1B P44>
3| 914-110-04400 3
RING, BACKUP <P44>
4] 910-028-02500 1
0-RING <1B P25>
5| 914-100-02500 1
RING, BACKUP <P25>
12| 910-028-01500 1
0-RING <1B P15>
15 366-051-75100 1
SPRING
191 910-028-03800 1
0-RING <1B P38>
50| 366-054-80000 1
CARTRIDGE, COUNTERBALANCE
- 72 —_
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¥ 2 %

Assembly Name
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w ] ] /_I_ \ !
] | - HEM HEM ] L |
e}
Q 1
o (=73 m \ GL \b<.-N
- — m anm v
Dl Q [}tr/l \ | 1 "
/ _
a 1ot
I vr\m Ex ) = b ov mm___\ b1
ez lizeoz
4
oL eL LL 9L £L
_HE rrh/_
| 7
m ho o b1
© o o |
< _
. |
X S
" 2 . 2
N Vi
DI_
">
A
1) - I
i | Y
2 | o
| M | ,_ X
I 1
Wm 12'oz | 82 120z ! os !
G , m
A \ \
/lI a o o B
z.fE = Ni X
2 bt b1 | 7_
w? I Lo
>
ey [=] S
g
w
o
R <
Q - .
o BENEL LG G'ON NAOQMVI¥E Q3Lv¥1SN1TI
L o Y E 6 E
fal]
(@}
9
e}
Q Py HO £ HO
le}
o
XL
.o
oz
A
DI_
">
>0
nwv
n <
<
NS
L
83
P
&)
N\ =
z 8ot Ls
v bE
#0&4%c/ 183

£088

74



- 75

76

# ¥ 2 %
Assembly Name

4129 5=5ASSY LU R
INDICATOR ASSY,LENGTH

P1505-0021-00

#HoI & W

F-3ASSY, LUHR
Assembly Name 1CA

- (¥79)
CATOR ASSY, LENGTH

(1

B)

FIG

P1505-0021-00

— 0
< ls}
__Ox ___/
LEEEEEEEE
o 2 53998 %
Eg% (?(% L3N R Ny
n Sle EEEEE- R by
| 1 1
i H __ ]
jorw Rl & mnal
. N N
M )

3
./
o i >0 ol 51 ‘
S . {
T~ - ] | .
T A
e
{ | [F
—?—}fj i
- o ¥
a0 4L
L: e 2<:J

AR

199
IND
! A < ATF-4006-1-90101
Myy FE B

Specification No

> B < ATF-4006-1-90102

>

Part
Part

No

m R ' 5
& Name

0o

D+
o

Serial No.
Modifi. No.)

K=Y
Page

B & &
1] 361-326-50000
DETECTOR ASSY, LENGTH
2| 901-315-08025
BOLT, HEXAGON SOCKET <M8X25>
3| 343-636-41000
HARNESS ASSY
41 323-700-00020

SUPPORT
5| 343-634-80300
ROLLER ASSY

6| 343-626-10100
SUPPORT

7| 343-614-93100
SWITCH ASSY
8 983ﬁ077_49529

9] 903-020-40501

WASHER, SPRING <5>

101 901-721-05025

BOLT, HEXAGON SOCKET <M5X25>

117 902-012-00500
NUT <M5>

12| 343-636-40300
SUPPORT

13] 997-002-51354
PIN, SPLIT

141 343-636-40400
GUARD

U
15| 997-070-27832
CABLE ASSY

- GE5055
- 2287472)

16| 901-721-04025

BOLT, HEXAGON SOCKET <M4X25>
17| 903-030-70401

WASHER, PLAIN <4>

18] 902-012-00400

NUT <M4>

191 901-012-08025

BOLT <M8X25>

903-020-40801

WASHER, SPRING <8>

21| 902-012-00800

NUT <M8>

997-070-34807

DETECTOR ASSY, ANGLE
901-315-06020

BOLT, HEXAGON SOCKET <M6X20>
903-030-70601

WASHER, PLAIN <6>
902-012-00600

NUT <M6>

903-030-70501

WASHER, PLAIN <5>
427-387-00100

PLATE
918-101-30250

FASTENER <L=202, TY-25MX>
370-105-00630

PLATE

31| 901-900-00008
BOLT, STUD <M6X15>

343-636-40100
SUPPORT
343-636-40500
SUPPORT
997-070-30355
CONNECTOR
997-070-30355
CONNECTOR
901-012-10022
BOLT <M10X22>

(
GE5056
(2287472

- GE5055
- 2287472)

- )

76




ﬁﬁ 1.-Lbl %N m TNE?EZ?S@YASVSJ?ZLEN’ET'H (J1B) FIG. PI505-0021-00
ssembly Name ) ( ] - -
i A < ATF-400G-1-90101 > B < ATF-400G6-1-90102 >
P MEMO
Specification No
wxEs) B8 @ & &  Part  No. Q' ty Per Section B8 | = = % Serial No. | A-7
KeyNo.| &R B & F& Part  Name ABICIDIEIFIGH|I|J/KILIMNO|(% 38 &% Modifi. No)| Page
36| 343-636-41100 11 - GE5055
HARNESS ASSY ( - 2287472)
37| 801-723-03016 4 4
SCREW, MACHINE <M3X16>
38| 903-030-70301 4 4
WASHER, PLAIN <3>
39| 902-012-00300 2 2
NUT <M3>
40| 343-636-40700 2 2
SUPPORT
411 902-802-00600 11
NUT, FLANGE <M6>
42| 821-000-02002 11
CLAMP <WR6>
43| 821-000-02004 8 8
CLAMP <WR8>
44| 821-000-02010 1
CLAMP <WR15>
45| 997-070-33448 1
JOINT
46| 343-636-40800 1
PLATE
47| 903-030-70801 1010
WASHER, PLAIN <8>
48| 902-012-01000 22
NUT <M10>
49| 343-728-30200 11
PLATE
50| 801-723-05010 4 4
SCREW, MACHINE <M5X10>
51| 821-000-02051 11
CLAMP <WS-A55>
52| 997-070-27935 11 GE5056 -
CABLE ASSY (2287472 - )
53| 997-070-27843 11 GE5056 -
HARNESS (2287472 - )
71| 343-634-80310 3 3
SUPPORT
72| 370-011-04480 6| 6
ROLLER
73| 903-030-71601 112
WASHER, PLAIN <16>
74| 801-363-32025 6 6
PIN, SPLIT <3 2X25>
75| 370-011-10050 9 9
ROLLER
76| 903-030-70801 1818
WASHER, PLAIN <8>
77| 801-363-20016 9 9
PIN SPLIT <2X16>




- 79

80

102 7—5ASSY s heF

X 2 %
INDICATOR ASSY,OVERWIND

Assembly Name

P1507-0037-00

Fum |

s

E

1 )
P )

[

A F I

"':} i

o n
[ ]

a2

s717
BBBELERA v F
ANTI-TVOBLOCK DEVICE

#H I & ¥ {U9h-BASSY, hT%
Assembly Name INDICATOR ASSY, OVERWIND FIG PI507-0037-00
. A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >

Ay BB

Specification No.

mrEs| OB OB = Part No. Q' ty Per Section [EES E i 5 #% Serial No. | A-¥

KeyNo| %8 & £ F5  Part Name A[B[CID[E[F]G[HII L[M[NJO|(# = & & Modifi. No)| Page
997-070-27706 11
SWITCH ASSY




- 81 - - 82 -

vy £ Sy #H I & ¥ YUV (YTVYYEY LI
’Aﬂssembly Na,:: S;LINDER PJ333-0014-00 Assembly Name CYLINDER (JIB CONNECTING PIN:LEFT) FIG PJ333-0014-00
i - A < ATF-400G-1-90101 > B < ATF-400G-1-90102  »
Ny H B

Specification No.

i

o

=
il

#  Serial No. | A=Y
2  Modifi. No.)| Page

D+
o
|
|
o)
|
|
=]
—|
=|
=|
=

i i Part  Name A

&2 H o F B Part No.
No. Frd
1

—|% ||

l:ll.s ==} %

360-537-41001 1

CYLINDER

2| 360-537-42000 1
ROD

3] 902-012-01800 11
NUT <M18>

41 360-516-63000 11
PISTON

5| 911-001-05000 11
RING, SEAL

- - 6| 913-011-03000 22
BEARING, PLAIN
7| 910-029-05000 11

! 0-RING <1B G50>
8| 916-940-03000 11
PACKING
9 914-102-03001 11
RING, BACKUP
10| 360-413-30030 11
1 COVER, ROD

111 916-600-03001 1
SEAL, DUST

12| 370-002-06600 I
PIN

13 902-012-01600 1
NUT <M16>

141 370-005-87630 1
PLATE

L
31| 360-537-49900 11
PACKING SET <30X50>

50| 360-537-40001 11
1 CYLINDER ASSY

AIPACKING SET KEY NO.31 (KEY NO.5,6.7,8,9,11)

- 81 - - 82 -



- 83 - - 84 -

T = S Mo & W YIVE (STVUYEY 54 H)
’Aﬂssembly Nam‘: (/:YJLINDER PJ333-0026-00 Assembly Name CYLINDER (JIB CONNECTING PIN:RIGHT) FIG. PJ333-0026-00
3 o A < ATF-4006-1-90101 > B < ATF-400G-1-90102 >
Ay BB

Specification No.

mrEs| B & &F 5 Part  No. Q" ty Per Section fE% | =% S # Serial No. | <-3
Kevto| #8 & i Part Name ABICIDIE[FIGIH[I|JIKIL[MIN[O|(% 3 & & Modifi. NoJ| Page
i 1

l:ll.s ==} %

360-539-11000 1

CYLINDER

2| 360-537-42000 1
ROD

3] 902-012-01800 11
NUT <M18>

41 360-516-63000 11
PISTON

5| 911-001-05000 11
RING, SEAL

- - - 6| 913-011-03000 22
BEARING, PLAIN
7| 910-029-05000 11

! 0-RING <1B G50>
8| 916-940-03000 11
PACKING
9 914-102-03001 11
RING, BACKUP
10| 360-413-30030 11
1 COVER, ROD

111 916-600-03001 1
SEAL, DUST
12 3;?;002-06600 1

13 902-012-01600 11
1 NUT <M16>
141 370-005-87630 1
PLATE
31| 360-537-49900 11
PACKING SET <30X50>
50| 360-539-10000 11
1 CYLINDER ASSY
\

AIPACKING SET KEY NO.31 (KEY NO.5,6.7,8,9,11)

- 83 - - 84 -



# ¥ 2 %
Assembly Name

¥t PUEASSY

JACK ASSY PJ501-0004-00

11,12

_ 86 —_
#H I & ¥ GHYEASSY
Assembly Name JACK ASSY FIG PJ501-0004-00
. A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
Specification No
ErEsl B & F S5 Part  No. Q' ty Per Section B [=mkS# Serial No. [ <-7
KeyNo) 2§ & i Part  Name A[BICIDIEIF[G[H]I LIMN]O|(# = & & Modifi. No.)| Page
1 -

2

B g2
346-112-91100
ROD
346-112-91200
FLOAT
346-114-51100
SUPPORT
370-012-00400
SPRING
824-027-01075
CASTER

901-012-08016
BOLT <M8X16>
903-020-40801
WASHER, SPRING <8>
902-012-01200
NUT <M12>
343-519-10101
SUPPORT
370-005-58150
PLATE

801-713-03005

SCREW, MACHINE <M3X5>
903-020-40301

WASHER, SPRING <3>
346-112-31500
CONNECTOR ASSY
821-000-02006

CLAMP <WR10>
821-000-01173
CLAMP_ASSY <L=65>

902-802-00600
NUT, FLANGE <M6>
346-114-51000
JACK ASSY

86




- 88 -

- 87 -

PJB05-0012-01

PJB05-0012-01




89

¥ oI & W

FIG. PJ505-0012-01

Assembly Name J
A

ARyhH

b3
3
-

|
~
o
o
(o]

|

|
©
o
o

B =

Specification No.

> B < ATF-400G6-1-90102

>

MEMO

90

B & FE B  Part No.
B & £ W Part  Name

on

Sect
GH

% |
LIMINIOIC

=
ZE

=
&

#
5

Serial No
Modifi. No.)

A=Y
Page

RRR-RRR—kkRkR .
BOOM ASSY (JIB, FLJ/4 SECT.)
360-272-00000
CYLINDER JIB (TILT)
3;?i001-88760

Rx—kkk—kkkkk

MOUNT ASSY (JIB DISASSEMBLY)
360-176-10000

CYLINDER, TELESCOPING

17
45

183
39

342-220-30500
SHEAVE ASSY
370-001-84670

PIN

334-402-50120
PLATE

901-711-12030
BOLT <M12X30>

903-020-41201
WASHER, SPRING <12>

165

342-220-30100

SUPPORT
907-300-10160

SCREW, SET <M10X16>
370-004-04220

BEARING, PLAIN
824-561-01000

NIPPLE, GREASE <A-PT1/8>
kk—kk—skkkkk

WIRE GUIDE

47

803-160-30020
PLUG <PT1/8>
342-220-39510
SUPPORT ASSY

89

90



91 -

- 92 -

# ¥ 2 %
Assembly Name

¥t 7" ASSY
JIB ASSY

PJB05-0022-00

#HoI & W

P
Assembly Name J
A

SSY

JASS
1B ASSY
A

FIG

PJ505-0022-00

6,12

14,15
8

) _ﬂ'-

ARyY

A
B
< ATF-400G-1-90101

& =

Specification No

> B < ATF-4006-1-90102

>

a0

==
R

ey N

A

=
S

Part No.
Part  Name

B & F 5

5
B & A

D+
o
|
|
o)
|
|
=]
—|
=|
=|

Serial No.
Modifi. No.)

K=Y
Page

FRE—kkk—kkkkx
J1B ASSY
907-210-16600
SCREW, SET <M16X60>
3;0ﬁ001-88820

I
901-711-10025
BOLT <M10X25>
903-030-71001
WASHER, PLAIN <10>

—|% ||

87

342-217-30051
SUPPORT ASSY
342-217-30061
SUPPORT ASSY
342-217-30301

SUPPORT
342-217-30900
SUPPORT
997-070-73965
SHEAVE ASSY

35
37

901-711-10030
BOLT <M10X30>
342-220-30200
GUARD

901-012-08016
BOLT <M8X16>

903-030-70801
WASHER, PLAIN <8>




- 94 -

- 93 -

PK123-0176-01

¥ 2 %

Assembly Name

a|

=37
Il Il

‘P-ﬂli

e B L]
3 — 0
g Siom
/ VO
¢ ]
) -
o', o/~
/ ] ]
/ 7]
N — —
- é ¢
<3
H 1y
o=
ﬁm | |
0 _ IR
IW p—_
w
=
(@] : I 1
g il
v N
o i mm
) | “
SRl 7
/ &
_— _FF_,_ 1 i! 1
= |
2 _
F _..\.\,. Fon 1 *\I\—_
= ﬂ, _nm..u. ! 7
<8 t
Ay i
i




- 95

¥ oI & W

(h9V8RTYR:104VX8)
T (COUNTERBALANCE:10TONX8)

FIG. PK123-0176-01

914 b
Assembly Name WEIG
A

. o <
Wy) BB
Specification No.

H
A

TF-400G-1-90101 > B < ATF-400G6-1-90102

SUPPORT

ErEs| B OB O BF OB Part No. 0t S %  Serial No. [ A-¥
KeyNo| 23 & % Fi_ Part Name ABICID &S  Modifi. No)| Page
1| 342-825-36100 88
COUNTERWE IGHT
2| 342-825-36201 8 8
SUPPORT
3| 342-825-36301 8 8
SUPPORT
5| 342-825-36600 8 8
STOPPER
6| 370-003-03320 16[ 16
SPACER <L=13. 2>
7] 901-012-16035 3232
BOLT <M16X35>
8| 903-030-71601 3|32
WASHER, PLAIN <16>
11] 901-862-08020 16/ 16
BOLT, FLANGE <M8X20>
12| 342-825-36402 8 8
SUPPORT
13| 342-825-36700 8 8
SUPPORT
14] 901-012-08018 FIER
BOLT <M8X18)>
15| 903-030-70801 332
WASHER, PLAIN <8>
17| 342-825-36900 8 8
SUPPORT
18| 902-012-01200 8 8
NUT <M12>
19| 903-020-41201 8 8
WASHER, SPRING <12>
107| 342-825-30100 ip

MEMO




- 97 98
4 T 2 % Y05 ASSY #H I & ¥ YUFASSY  (Ya9hy1yynF)
Assembly Name LIFTING DEVICE ASSY PLB521-0010-00 Assembly Name LIFTING DEVICE ASSY (HEAVY-LIFT DEVICE) PL521-0010-00
, = A < ATF-400G-1-90101 > B < ATF-400G-1-90102
Ay BB
A—>| Specification No.
wrEs| B & F 5 Part ty Pe K=y
Key No. B OB &2 W Part [9D) Page
1] 360-961-60000 49
HOOK ASSY (SHEAVE 10 PCS)
2| 342-933-41000 173
SUPPORT ASSY
3| 370-001-45480
PIN
4] 370-002-01750
PIN, SNAP
5| 342-204-70630
PLATE
7| 342-933-40200
SUPPORT
8| 901-012-10018
BOLT <M10X18>
9| 903-030-70801
WASHER, PLAIN <8>
01 ShiseE SR <10
III 11 3
11| 370-019-24300
G?E L ROPE, WIRE <4X6M>
hnaxhwwnw d 31 370—005—08610
it ‘E‘E’J 1"; PLATE
i H
_‘_I_‘ i __I_I_I i | S
F (LKL R
T
i i

WEIGHT ASSY
(AUX.OVERWIND CUTOUT SW)

SEE PARTS CATALOG 31
ATF-400G6-1/P2
CHAIN Z.
SEE PARTS CATALOG *
ATF-400G6-1/P2
LA !' f
Hew wwwwmwwfnn
| N 1 i o o e e
I
! 2
X 3,4
11 i é
P WEIGHT ASSY
(MAIN OVERWIND CUTOUT SW)
3,4 SEE PARTS CATALOG
5 ATF-400G6-1/P2




99

- 100 -

# ¥ 2 %
Assembly Name

hAY" 9ASSY
MODIFICATION ASSY

PM515-0139-00

D

-
JE—--

99

£ A R v BAYOASSY  (H{AVEIDITL-pRYYATF)
Assembly Name MODIFICATION ASSY (SERIAL NO. PLATE HOLE) FIG PM515-0139-00
. A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
Specification No.
mrEs| OB OB = Part No. Q' ty Per Section [EES E i 5 #% Serial No. | A-¥
KeyNol 28 & £ F5  Part Name A[BICID[E[F]G[HII L[M[NJO|(# = & & Modifi. No)| Page
1] 909-250-40101 44
SCREW, TAPPING <M4X10>
2| 903-020-40401 44
WASHER, SPRING <4>
3| 903-030-70401 44
WASHER, PLAIN <4>
- 100 -




# ¥ 2 %
Assembly Name

hAY" 9ASSY
MODIFICATION ASSY

PM515-0305-00

1
VE-37-1F 2 Py

Fy¥—35—

£ A R v BAYOASSY  (#4FK7 )
Assembly Name MODIFICATION ASSY (SIDE UNDER MIRROW, FOR FIXED) FIG PM515-0305-00
. A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
Specification No
mrEs| OB OB = Part No. Q' ty Per Section [EES E i 5 #% Serial No. | A-¥
KeyNo) 23 B % Fi Part  Name ABICIDIEIF[GH[I|JIK[LIM[N[O|(Z & & 5 Modifi. No)| Page
1] 347-627-81100 11
SUPPORT
2| 347-627-81200 11
PLATE
3| 901-315-08016 2 2
BOLT, HEXAGON SOCKET <M8X16>
- 102 -




- 103 -

104

# ¥ 2 %
Assembly Name

hAY" 9ASSY
MODIFICATION ASSY

PM515-0321-00

#HoI & W

Assembly Name

9
1

S§$

y 514V¥N$w‘%EDi>

7)
SWITCH PANEL:LED LAMP)

FIG

PM515-0321-00

Ny FUZRLwF

RaFYR{oF

alil e

AL L) [ ANE

tRF v T BHEBRA wFARIN

ATF-130G,ATF-160G
ATF-220G, ATF-400G

FeUvEeT BB

ATF-130G,ATF-160G
ATF-220G, ATF-400G
AR-B500M, GA-600NR
GA-1000N

Ay BB
Specification No.

14y
MOD
A<

A {
FICATION ASSY
ATF-400G-1-90101

> B < ATF-4006-1-90102 >

- 103 -

mrEs| B & &F 5 Part  No. Q" ty Per Section fE% | =% S # Serial No. | <-3
KeyWo| #8 & £ F Part Name ABICIDIE[FIGIH[I|JIKIL[MIN[O|(% 3 & & Modifi. NoJ| Page
11 997-070-34837 22
BULB. LAMP
- 104 -




- 105 - - 106 -

e #H I & W BIYIASSY (A-5/4Y30¥FH5449)
’Aﬂsseﬁblyg,\,a:: %DJIF?QETSIEN ASSY PM515-0326-00 Assembly Name MODIFICATION ASSY (MATER OF ABNORMAL OPERATION MEASURES) FIG. PM515-0326-00
A < ATF-400G-1-90101 > B < ATF-4006-1-90102 >

Ay BB
Specification No.

e e s e s e i)
N‘ ‘1 mrEs| OB OB = Part No. Q' ty Per Section [EES E i 5 #% Serial No. | A-¥
1 .w@: KeyNo) 23 B £ Fi Part  Name ABICIDIEIF[GH[I|JIK[LIM[N[O|(Z & & 5 Modifi. No)| Page
! 1 93;;3;3g27886 11

FyUbtv TH BER

ATF-130G. ATF-160G
ATF-220G, ATF-400G

GA-600N, GT-800EX
AR-5500M. GA—1000N GT-900XL

ESNCTS A

X009

- 105 - - 106 -



- 107 -

108

# ¥ 2 %
Assembly Name

hAY" 9ASSY

MODIFICATION ASSY PM515-0347-00

W w & W 0

SSY (HyArARIA4YF)
(SWING ALARM SW)

FIG

PM515-0347-00

X864

F847 X810

A v
NI I A = : I-g- T
[ IS 4 L
NI b

ol J - e
A FOWHR A v FUEER

MODIFICATION METHOD

14y
Assembly Name MOD
A<

Ay BB
Specification No

A
FICATION ASSY
ATF-400G-1-90101

> B < ATF-4006-1-90102

>

Part

o

B & &
ﬂl:l%

o

Part

No
Name

D+
o
|

Serial No.
Modifi. No.)

A=y
Page

=

El

BA

—~| &4

1T
821-905-21109
SWITCH, ROCKER
2| 344-309-24010
PLATE, NAME (SWING WARNING)
3| 344-309-83130
PLATE, NAME
41 821-224-00060

PLUG

5| 821-905-96273
COVER

6| 821-112-00083
TERMINAL

- 107 -

108




- 110 -

- 109 -
r £ N4Y" 9ASSY # I & B4U9ASSY  (V19F19%19Y)
’Aassembly Namre}: MgDIFICATION ASSY PM515-0348-00 Assembly Name MOD]FICATIKON ASSY (CéNTRALIZED LUBRICATING) FIG PM515-0348-00
, = A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
Specification No.
mrEs| B & &F 5 Part  No. Q" ty Per Section fE% | =% S # Serial No. | <-3
KevNo| &8 & & %5 Part  Name AB[CIDIE[FIGIH[I[JIK[LIM[N[O|(Zx & & & Modifi. No)| Page
1] 344-618-00620 11
JOINT
1=
=
10
S
=
>
,H—

- 109 - - 110 -



- 111 - - 112 -

1
2 X 2 % n4Y" 9ASSY #H I & ¥ =w37~‘;7~‘;17f3wL4Eﬂ;1m

SY (¥
CATIKON ASSY (VEHICLE AXLE LOAD ADJUSTMENT WEIGHT) FIG. PM515-0360-00

74
Assembly Name  MODIFICATION ASSY PM515-0360-00 Assembly Name T\O

Ay BB
Specification No.

X
00G6-1-90101 > B < ATF-4006-1-90102 >

jr

-
|

~

S Part No. Q
B & A Part  Name A[B
8

o
D+
o
|
|
o)
|
|
=]
—|
=|
=|
=

Bl
B
—| San

#  Serial No. | A=Y
2  Modifi. No.)| Page

1T

344-445-10020 8
WEIGHT

2| 901-015-20090 44
BOLT <M20X90>
3| 903-030-72001 44
WASHER, PLAIN <20>
902-014-02000 44
NUT <M20>

- 111 - - 112 -




- 113 - 114

¥ £ N4V 9ASSY #H I & W BAYIASSY ($XTFAN-2R/4557-541")
’Aﬂssembly Nami: MgDIFICATION ASSY PM515-0361-00 Assembly Name MODIFICATION ASSY (HARNESS INSIDE CAB/4TH SHAFT FREE) FIG PM515-0361-00
T A < ATF-4006-1-90101 > B < ATF-4006-1-90102 >
Y, =

Specification No.

sxES| oY & &  Part No. Q"ty Per Section fE%k [=1 5 # Serial No. | A-7
KeyMo| & & & #  Part Name  [A[B[C|D[E[F|GIH|I|J]K[L[M[N[O|GE # & = Modifi. No)| Page
1] 997-070-17185 11
SOCKET
2| 997-070-17187 202
TERMINAL

3| 997-077-31319 11
FUSE LINKLC3>
821-112-14030 11
TERMINAL (MALE)

- 113 - 114



115

# ¥ 2 %
Assembly Name

hAY" 9ASSY
MODIFICATION ASSY

PM515-0362-00

GPS7¥5+

HELLO-NETiKXARBEBOX

- 116 -
#H I & ¥ B{Y9ASSY (6PSTUTH)
Assembly Name MODIFICATION ASSY (GPS ANTENNA) FIG PM515-0362-00
. A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
Specification No.
mrEs| B & &F 5 Part  No. Q" ty Per Section fE% | =% S # Serial No. | <-3
KeyWNo) 23 B £ Fi Part  Name AIB[CID[ETFIG]H]I LIMIN[O|(Z= & & & Modifi. No)| Page
1] 344-947-70200

ANTENNA (GPS)

2| 344-452-32310
SUPPORT

3| 901-012-05012
BOLT <M5X12>

41 903-020-40501
WASHER, SPRING <5>
5| 902-012-00500

NUT <M5>

6| 997-070-05518

MOUNTING BASE

7| 918-101-30240

FASTENER <L=152>

8| 997-070-33253
PLUG

115

116




- 118 -

- 117 -
¥ % H4Y" 9ASSY # X & T B{J9ASSY (Fn3R)
’Aassembly Namr: MgDIFICATION ASSY PMB515-0363-00 Assembly Name MOD]FICATIKON ASSY (MUDGUARD) FIG PM515-0363-00
- Wy E B2 A < ATF-4006-1-90101 > B < ATF-4006-1-90102 >
V. =

Specification No.

mrEs| B & &F 5 Part  No. Q" ty Per Section fE% | =% S # Serial No. | <-3
Kvlo| 88 & £ FF  Part Name ABICIDIE[FIGIH[I|JIKIL[MIN[O|(% 3 & & Modifi. NoJ| Page
1] 347-636-52110 6| 6
PLATE <T=2>

- 118 -
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¥ £ H{Y" 9ASSY #H I & ¥ B{Y9ASSY  (huh{54SWY4 )
’Aassembly NalllreS MgDIFICATION ASSY PM515-0366-00 Assembly Name MO D]FICATIKON ASSY (SENSOR FOR SW ADDED) FIG PM515-0366-00
Wy B 2 A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
p =

Specification No.

m s F S Part No.
& Part  Name A

#  Serial No. | A=Y
2  Modifi. No.)| Page

Rl
D+
o
|
|
o)
|
|
=]
—|
=|
=|
=

Bl
B
—| S

—|P|o

B dn

344-452-32410 1

SUPPORT

2| 344-452-32420 1
SUPPORT

3| 344-452-32430 11

SUPPORT

41 901-012-06020 33

BOLT <M6X20>

5| 902-012-00600 22
NUT <M6>

6] 903-030-70601 i)
WASHER, PLAIN <6>
7| 903-020-40601 2 2
ﬂﬂ WASHER, SPRING <6>

Lin 8| 370-014-00030 i1

PIN, SPLIT <2X16>
10 370-001-01430 I

11 422 660 60010 NN
SHIM <T=0. 5>

SPRING
|| 9| 801-363-20016 i

"o 12| 821-000-02002 11

o CLAMP <WR6>

| LU | 13| 997-070-74804 1
- JOINT

'| II H !!
o L

|| CwA-2 H\ (NN

| b= N /T
- Hy‘— |
[ !
I "
L Swiy RIS
o — 'sgcsmi‘m S
‘ ! ol +—--—=0
X989 = - 15899
| 'Ti ﬂ!ﬂ&ﬂiﬁ
———a | — ssuson FOR HOSE MOUNTING

(R S I -- {5844
| L——— -

CWA- ZRESULER
MODIFCATION METHOD
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# L & % 54V 9ASSY # L & #H  n4Y IASSY
Assembly Neme  MODIFICATION ASSY PM515-0367-00 Assembly Name  MODIFICATION ASSY PM515-0367-00

- 121 - - 122 -



- 123 - - 124

0O VAR R BUYASSY (9732874 295919A519)
Assembly Name MODIFICATION ASSY (JIB CONNECTOR) FIG PM515-0367-00
A <A

. TF-400G-1-90101 > B < ATF-400G-1-90102 >
— MEMO

Specification No.

wrxEs| B M O F B Part  No. Q" ty Per Section B2 [=5 5 #® Serial No. | A-7
KeyNo| 88 B % % Part Name ABICIDIEIFIGH|I|J/KILIMNO|(% 38 &% Modifi. No)| Page
1] 342-219-71410 1
SUPPORT
2| 342-219-71420 22
SUPPORT
3| 901-012-04016 1010
BOLT <M4X16>
41 902-012-00400 6| 6
NUT <M4>
5| 903-020-40401 6| 6
WASHER, SPRING <4>
6| 901-012-05020 8 8
BOLT <M5X20>
7] 902-012-00500 8 8
NUT <M5>
8| 903-020-40501 8 8
WASHER, SPRING <5>
9| 344-452-31110 1
SUPPORT
10| 344-452-31120 1
SUPPORT
11 901-012-06016 44
BOLT <M6X16>
12| 902-012-00600 4 4
NUT <MB>
13| 903-020-40601 4 4
WASHER, SPRING <6>
141 918-101-30240 4 4

FASTENER <L=152>
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126

# ¥ 2 %
Assembly Name

hAY" 9ASSY
MODIFICATION ASSY

PM515-0369-00

#H I & ¥ ??sv

CATION ASSY

(PSY4YFTL-%37)

(FOR/PS WINCH BRAKE)

FIG

PM515-0369-00

747
Assembly Name MOD
A<

Ay BB
Specification No

A
F
A

TF-400G-1-90101

> B < ATF-4006-1-90102

>

B & F 5
Xy

T

Bl
BY
—| S

R

Part No.
Part

Name

D+
o
|

Serial No.
Modifi. No.)

K=Y
Page

] |

997-078-11132

VALVE

2| 997-016-36031
SOCKET

3| 997-077-23993

UNTON<RED22/10>

41 997-019-83888

SOCKET

5| 997-016-37183
SCREWED SOCKET

>
—|F o

6| 997-070-16551
HOSE

7| 344-452-31810
PLATE

31| 997-002-18947
0-RING

41| 997-014-11987
SEALING RING

125 -
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127

128

# ¥ 2 %
Assembly Name

hAY" 9ASSY

MODIFICATION ASSY

PM515-0370-00

E.‘:t:k-- -
w7 T
|
(:) _AR _
| -
- —*: u__ R

L=

127

#H I & ¥ B4IASSY  (CWH-FpInZy)
Assembly Name MODIFICATION ASSY (REMOVAL OF CW GUARD) FIG PM515-0370-00
. A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
Specification No.
mrEs| B & &F 5 Part  No. Q" ty Per Section fE% | =% S # Serial No. | <-3
KeyNo) 2 B % Fi Part  Name AB[CIDIE[FIGIH[I[JIK[LIM[N|O|(Zx & & & Modifi. No)| Page
11 901-012-12020 44
BOLT <M12X20>
2| 903-030-71201 44
WASHER, PLAIN <12>
3| 903-020-41201 44
WASHER, SPRING <12>
4] 426-214-13200 22
PLATE
344-452-30110 22
PLATE <T=6>
- 128 -




- 130 -

- 129 -
¥ % H4Y" 9ASSY # X & T BATIASSY  (hVh{§4FAN-2214Y)
’Aﬂssembly NamiéK MgDIFICATION ASSY PMB515-0371-00 Assembly Name MOD]FICATIKON ASSY (MOVING SWING FRAME HARNESS) FIG PM515-0371-00
Wy E B2 A < ATF-4006-1-90101 > B < ATF-4006-1-90102 >
V. =

Specification No.

mrEs| OB OB = Part No. Q' ty Per Section [EES E i 5 #% Serial No. | A-¥
KeyNo| 38 & £ Part  Name ABICIDIEIF[GH[I|JIK[LIM[N[O|(Z = & 5 Modifi. No)| Page
1 3

B
918-101-30250 3
FASTENER <L=202, TY-25MX>
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¥ £ N4V 9ASSY #H I & W B4U9ASSY (F-LPSUVIHY/94E-b)
’:ssembly Namrej MgDIFICATION ASSY PM515-0373-00 Assembly Name MODIFICATION ASSY (BOOM PS LINK STOWING SUPPORT) FIG PM515-0373-00
A < ATF-4006-1-90101 > B < ATF-4006-1-90102 >

Ay BB
Specification No.

ErEs 3 & £ Part  No. Q" ty Per Section B [= % 5 # Serial No. | A~y
KovyNo| 88 & & % Part  Name ABICIDIE|FIGIH[I[J/KIL[MINO|GZ & &S Modifi. No)| Page
1 1

PSSy
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- 134 -

- 133 -
2 X 2 % n4Y" 9ASSY #H I & W BAYIASSY (HLJITYK-RHH/ %K= 14 )
Assembly Name MODIFICATION ASSY PM515-0374-00 Assembly Name MODIFICATION ASSY (HLJ HOSE STOWING SUPPORT ADDED) FIG PM515-0374-00
My E 2 A < ATF-4006-1-90101 > B < ATF-4006-1-90102 >
Y, =

Specification No.

#  Serial No. | A=Y
2  Modifi. No.)| Page

o

|

D+
o
|
|
o)
|
|
=]
—|
=|
=|
=

B & & Part  Name A
997-070-74374 1
PLATE
2| 997-028-68001 11
RING

wrEs B @ & Part No.
K 0. B
1

HL JR—-2ZJ76AEN
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- 135 -

- 136 -

# ¥ 2 %
Assembly Name

=%
MARK ING

P0O105-0120-00

FLJ+-2ND BOOM

R
]
|

£ A R v -39 (FLY)
Assembly Name MARKING (FLJ) FIG. P0105-0120-00
. A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
Specification No.
ErEsl B & F S5 Part  No. Q' ty Per Section B [=mkS# Serial No. [ <-7
Keylo| 28 B £ % Part Name A[BICIDIEIF[GIH]I LIMN]O|(# = & & Modifi. No.)| Page
1] 423-923-30360 22
PLATE, NAME (P43-7 WHITE)

- 135
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2 Y Z2 % 7o RUA ASSY #H I & ¥ TOMIBASSY (TYRAMVE-Y¥Y%)
Assembly Name OUTRIGGER ASSY P0O527-0139-00 Assembly Name OUTRIGGER ASSY (ASSIST CENTER JACK) FIG. P0527-0139-00
i - A < ATF-4006-1-90101 > B < ATF-4006-1-90102 >
Ay BB
Specification No.
g
»
o mrEs| OB OB = Part No. Q' ty Per Section [EES E i 5 #% Serial No. | A-¥
0 < KeyNo| #8 &= % F  Part Name ATB[C[D[E[FIG[H[I[J[K[L[M[NJO|(Z % & & Modifi. No)| Page
) © T| 346-114-51000 2 - 85
JACK ASSY
l 2| 346-114-50100 ) -
& SUPPORT
3| 901-012-24045 16|
|~ BOLT <M24X45>
LS 4| 903-020-42401 16| -
#] R WASHER, SPRING <24>
£ 5| 346-112-90200 ) ) -
PLATE, CAUTION (S4v4977i=nytv4v7577)
6] 346-112-90300 2 -
COVER
7| 908-131-08016 4 -
o BOLT, WING <M8X16>
e 8| 903-020-40801 4 -
WASHER, SPRING <8>
9| 903-030-70801 4 -
WASHER, PLAIN <8>
10| 346-118-20100 2 -
SUPPORT
iy
|~
Bf i
#+| R
a0
oS
N
Fplu'd [
|8 £ O 0
gt L R
0 lq %z g5 HE
3E 208 T | RE R
- - s Ko
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PPB506-0017-00

140

N -YASSY, AWL
PARTS ASSY,AWL

Assembly Name

¥ 2 %

WRAN R EC) BEWSRO [ KM (B2 WELQRARFONVO [ KM “1BBX)
ENHREAED ‘D EKIOLHM * (188X) HO
=
B e o
ﬂ\HHnH LI TS
[\M\Hmmm | _
% e | '
e N
S E S AN —
— 3 o1& —I-1= 7
R 9 2v S
K T e Ba .\._1 ..I.nm:|.h|m
s | G-
= =0~ B B O am St BN R
C IR T
F20%N ) o il f - ik
R4S LOMBN—1A —C - o o > \ Gy
j/m v L o
BRY - L r H
L8 E:
el
- o aotve ¢

e
A M—--—1
grga 1Nt S A
7ic’ 108 0 I _- Oy
AT £ N i

AL:7N B o } >

SIZ° 108 2\~ i ¢
[ FREES s
NI LE]

ol

e

LAAEC L W AORE

PPB06-0017-00

N -YASSY,, AWL
PARTS ASSY,AWL

¥ 2 %

Assembly Name

22300, Ny ay/

sl cg ¥o Ig
0g d¥0 b2

BRI ECEC (£5 L LCRRNT) 5S
|1LS

140

139




- 141 - - 142 -

H I & W R-YASSY, AWL #H I & ¥ £-YASSY, AWL

Assembly Name PARTS ASSY, AWL FIG PP506-0017-00 Assembly Name PARTS ASSY, AWL FIG PP506-0017-00
i A < ATF-400G-1-90101 > B < ATF-400G-1-90102 > . A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >

My B H Ay BB

Specification No. Specification No

wrEs| B M B 5 Part No. Q" ty Per Section B [=i 5 # Serial No. | A-7 ERES| B m & & Part No. Q0 ty Per Section BR = = B Serial No. | -0
KeyNo| & 0 £ R Part Name A[BICIDIETFIGIH]ITJIK]L[MIN]O|(Z &= & & Modifi. No)| Page KeyNo| & B £ 3R Part Name AB[CIDIE[FIGIH[I[JIKILIMIN|O[(Zz ® & & Modifi. No.)| Page
11 997-070-27831 11 38| 821-000-02036 33
CABLE ASSY CLAMP <WEC8)>
2| 901-721-06035 4 4 39| 901-012-08012 44
BOLT, HEXAGON SOCKET <M6X35> BOLT <M8X12>
5| 997-070-19886 11 40| 918-101-30250 60| 60
CABLE UNION FASTENER <L=202, TY-25MX>
6| 997-070-30355 11 41| 997-070-13678 1
CONNECTOR PLUG
7 997-070-34813 11 42| 361-407-10000 11 - GE5055
CONNECTOR DETECTOR ASSY, ANGLE ( - 2287473)
8| 997-070-27756 11 42| 997-070-27952 11 GE5056 -
HARNESS DETECTOR ASSY, ANGLE (2287473 - )
9 997-070-24568 11 43| 343-636-50200 11 - GE5055
CONNECTOR CABLE ASSY <L=11140> ( - 2287473)
10| 997-077-51370 11 43| 997-070-27951 11 GE5056 -
BUSHING INSERT CABLE ASSY (2287473 - )
1] 997-070-33643 4 4
GUIDE BUSHING
12 997-070-13680 22
PLUG
13] 801-713-05016 4 4
SCREW, MACHINE <M5X16>
141 903-030-70501 4 4
WASHER, PLAIN <5>
15 901-015-08010 5§
BOLT <M8X10>
16| 903-020-40801 6| 6
WASHER, SPRING <8>
17| 901-862-06012 22
BOLT. FLANGE <M6X12>
18] 902-802-00600 34] 34
NUT, FLANGE <M6>
19] 901-721-05025 5 5
BOLT, HEXAGON SOCKET <M5X25>
20| 902-012-00500 1
NUT <M5>
21| 903-020-40501 1

WASHER, SPRING <5>

22| 821-000-01411 2 2
TUBE, SPIRAL <SE-08BK> MM

23| 343-626-00100 1
LEVER

24| 343-614-31300 1
SUPPORT

25| 901-012-10025 22
BOLT <M10X25>

26| 903-020-41001 22
WASHER, SPRING <10>

27| 343-636-50100 1
SUPPORT

28| 343-626-00300 1
COVER

29| 821-000-02001 33
CLAMP <WR5>

30| 821-000-02004 nn
CLAMP <WR8>

31| 821-000-02006 4 4
CLAMP <WR10>

32| 821-000-02008 2 2
CLAMP <WR12>

33| 821-000-02015 1
CLAMP <WRC20>

34| 821-000-02037 b 6
CLAMP <WE10>

35| 821-000-02039 22
CLAMP <WE12>

36| 901-900-00008 § 5
BOLT, STUD <M6X15>

37| 903-032-90600 4 4

WASHER, PLAIN <6>
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144

143

PP510-0071-00

&6

r[8] Te[s]a[3[2]1]

f

r[8] JeI5[4]3]z

CNA

CNB

N—RZR

N -YASSY,ILF

¥ 2 %

PARTS ASSY,ELECTRICITY

Assembly Name

ENMBRF

>
z
13)
x
o
+T
i
H
14 3
>
S% 1 |
<
<
»
BN 8
[ 2
.AM 3
I I
&2 D
©
=
ﬁﬁ_y
0
"E
w
o
<
Q
O
I
= __ __
[e}
?
(e}
le}
o
o ~
[
o «
3

JILLUSTRATED BREAKDOWN NO.1,2,3,4,5,6

144
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145

¥ oI & W

Assembly Name

A-YASSY, ILF (A9v391{bivanryy1y
PARTS ASSY, ELECTRICITY (C

TIRE DETECTION)

FIG. PP510-0071-00

ARyhH

A < ATF-400G-1-90101

B =

Specification No

W
>

|
B < ATF-400G-1-90102

>

MEMO

146

B & F 5

%

on

Sect
G[H

EEEREY
LIMINO|GE =

=
&

#  Serial No. | A=Y
£  Modifi. No.)| Page

B

344-309-96100
BOX ASSY (CW
344-309-96200

BOX ASSY (CW2 DETECTION)

344-309-96300

BOX ASSY (CW3 DETECTION)

344-309-96400

BOX ASSY (CW4 DETECTION)

344-309-96500

BOX ASSY (CW5 DETECTION)

DETECTION)

344-309-96600

BOX ASSY (CW6 DETECTION)

901-012-10014
BOLT <M10X14>
903-020-41001
WASHER, SPRING <10>
903-030-71001
WASHER, PLAIN <10>
901-012-06012
BOLT <M6X12>

903-020-40601
WASHER, SPRING <6>
903-030-70601
WASHER, PLAIN <6>
821-000-02004
CLAMP <WR8>
344-309-96110

BOX
344-309-96120
COVER

902-012-00300
NUT <M3>
801-823-06012

SCREW, MACHINE <M6X12>
903-030-70601

WASHER, PLAIN <6>
903-020-40601

WASHER, SPRING <6>
821-229-10300

CAP

801-713-03008

SCREW, MACHINE <M3X8>
903-020-40301

WASHER, SPRING <3>
821-189-30810
CONNECTOR
344-309-96610

BOX

344-309-96620

PANEL
821-999-00030
CONNECTOR
821-999-00040
PACKING
370-027-04640
CABLE

821-169-10808
CONNECTOR

192-285-00080
SLEEVE

145
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- 147 - - 148 -

T z £ YASSY #H I & ¥ EVASSY (F-L7875497%)
’Aﬂssembly Nam‘: PIN ASSY PP521-0002-00 Assembly Name PIN ASSY (ADAPTER CONNECTION OF THE BOOM) FIG PP521-0002-00
i - A < ATF-4006-1-90101 > B < ATF-4006-1-90102 >
Myy FE B

Specification No.

mrEs| B & &F 5 Part  No. Q" ty Per Section fE% | =% S # Serial No. | <-3
Kovlo| 88 & # F  Part Name ABICIDIE[FIGIH[I|JIKIL[MIN[O|(% 3 & & Modifi. NoJ| Page
11 997-070-73851 44
PIN
997-077-45469 8 8

HAIR PIN COTTER

7575 o /\T,’/I[ /\N” { . N
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- 150 -

- 149 -
v = 5 L=tk #HoI & W FU-} <2000X2500XT=50>
’Aﬂssembly Na:‘f PLATE PP522-0001-00 Assembly Name PLATE <2000X2500XT=50> FIG PP522-0001-00
, = A < ATF-400G-1-90101 > B < ATF-4006-1-90102 >
AMy) B/ S

Specification No.

5 # Serial No. | A-¥
% 2  Modifi. No)| Page

m B 5 Part No.
B & & W Part  Name A
335-901-17000 1
PLATE (FOR M/J, A/J) <2000X2500XT=50>

o

_|=lo
D+
o
|
|
o)
|
|
=]
—|
=|
=|
=

=

rES|
0. Bed
1
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PP601-0108-01

N NhVASSY
PIPING ASSY

Assembly Name

¥ 2 %

PP601-0108-01

& T
v

o1 W vt

151

N HVASSY
PIPING ASSY

¥ 2 %

Assembly Name

Qm.. 1vtor
1,
S I
§=3N

[_taay-T4

SO

cv

162

151




- 153 - - 154 -

0O VAR R NMAVASSY (FLJ) MO % W NMAYASSY (FLJ)
Assembly Name PIPING ASSY (FLY) FIG. PP601-0108-01 Assembly Name PIPING ASSY (FLJ) FIG PP601-0108-01
i A < ATF-400G-1-90101 > B < ATF-400G6-1-90102 > . A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
My B H Ay BB
Specification No. Specification No.
wrEs| B M B 5 Part No. Q" ty Per Section B [=i 5 # Serial No. | A-7 ErES] B W & o Part No. Q" ty Per Section [EES = it 5 #% Serial No. | -3
KeyNo| & 0 £ R Part Name A[BICIDIETFIGIH]ITJIK]L[MIN]O|(Z &= & & Modifi. No)| Page KeyNo| =g O £ Part Name AB[CIDIE[FIGIH[I[JIKILIMIN|O[(Zz ® & & Modifi. No.)| Page
1] 997-070-16862 11 37| 804-001-60127 11
JOINT, SELF SEAL JOINT <8, 61/4-G1/4>
910-028-02400 21| 21 38| 366-242-40000 11 65
0-RING <1B P24> VALVE, CHECK
4| 997-070-16855 11 39| 901-015-08055 44
JOINT, SELF SEAL BOLT <M8X55>
5 370-024-66210 22 40| 903-020-40601 44
HOSE <L=2600> WASHER, SPRING <6>
6| 366-722-50000 5 5 15 41| 901-015-06050 44
JOINT, ROTARY (TELESCOPING) BOLT <M6X50>
7| 370-009-27500 5 5 42| 366-041-70000 11 53
JOINT VALVE, RELIEF (17. 2MPA)
8 901-012-10020 16/ 16 44| 803-160-70040 11
BOLT <M10X20> PLUG <PF1/4>
9] 903-020-41001 16[ 16 52| 803-020-90241 202
WASHER SPRING <10> FITTING <KCO18-040N>
10| 803-020-90281 20( 20 53| 910-028-01800 6/ 6
FITTING <KC022-060N> 0-RING <1B P18>
11] 803-050-10200 4 4 54| 370-009-25350 11
FITTING TEE <KTA220-000N> JOINT
12| 803-211-22450 11 55| 804-001-60131 202
VALVE, CHECK <KZU22-450N> JOINT <8, 61/2-G1/2>
13| 803-010-10200 11 56| 370-007-11010 44
FITTING <KUA22-000N> CLAMP ASSY <18X1>
14| 370-009-23420 22 57| 803-020-90201 11
JOINT FITTING <KCO15-040N>
15| 803-020-90161 33 58| 366-041-40000 11 51
FITTING <KCO12-030N> VALVE, RELIEF (27. 5MPA)
16| 370-009-26890 8 8 59| 803-050-10100 5 5
JOINT <S G1-G3/4> FITTING TEE <KTA12-000N>
17| 910-028-02900 8 8 60| 803-200-30075 3 3
0-RING <1B P29> FITTING, ELBOW <KLE12-020N>
18| 366-473-30000 22 63 61| 901-012-08050 202
VALVE, HYDRAULIC BOLT <M8X50>
19] 910-028-01400 6| 6 62| 370-024-28930 11
0-RING <1B P14> HOSE <L=920>
20| 803-031-30141 33 63| 370-024-32310 11
FITTING ELBOW (WITH O-RING) <KLO12-020E> HOSE <L=800>
21| 370-009-23960 22 64| 803-200-10180 11
JOINT FITTING <KUD22-060N>
22| 803-020-90181 33 65| 803-020-10280 11
FITTING <KCO15-030N> FITTING <KCT22-060N>
23| 803-051-51202 11 66| 186-151-07000 11 69
FITTING TEE <KTK012-020N> VALVE, COUNTERBALANCE
24| 370-007-11100 11 67 901-012-08075 22
CLAMP ASSY <28X2> BOLT <M8X75>
25| 370-024-28920 33 68| 803-050-50200 11
HOSE <L=950> FITTING, TEE <KTK22-060N>
26| 333-435-42080 11 69| 803-200-30180 11
FITTING FLANGE FITTING ELBOW <KLE22-060N>
27| 366-478-20000 11 59 70| 370-024-76590 11
VALVE, SOLENOID HOSE <L=540>
28| 901-012-08045 22 71| 901-721-10030 8 8
BOLT <M8X45> BOLT, HEXAGON SOCKET <M10X30>
29| 903-020-40801 13113 72| 370-009-00970 202
WASHER SPRING <8> FITTING, FLANGE
30| 803-020-90141 4 4 73| 366-001-50000 22 67
FITTING <KCO12-020N> VALVE, COUNTERBALANCE
31| 910-028-01100 0N 74| 901-721-10090 8 8
0-RING <1B P11> BOLT. HEXAGON SOCKET <M10X90>
32| 343-444-91100 11 75| 803-160-50040 22
COVER PLUG
33| 370-007-11080 4 4 76| 803-030-30140 44
CLAMP ASSY <12X2> FITTING, ELBOW <KLN12-020N>
34| 370-005-03260 22 77| 370-009-02920 11
SUPPORT JOINT
35| 370-024-53000 11 78| 370-009-25580 11
HOSE <L=2050> JOINT
36| 821-000-01413 5 5 79| 803-051-51804 11
TUBE, SPIRAL <SE-15BK> MM FITTING TEE <KTK018-040N>
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93| 814-080-00290 1 128| 814-080-00210

PIPE, STEEL <22X2. 57> M PIPE, STEEL <15X2. 0T>
94| 814-080-00290 1 129| 814-080-00160

PIPE, STEEL <22X2. 5T> M PIPE, STEEL <12X1.4T>

95| 814-080-00290 130 814-080-00160

PIPE, STEEL <22X2. 5T> PIPE, STEEL <12X1. 4T>
96| 814-080-00290 131 814-080-00290

PIPE STEEL <22X2. 5T> PIPE, STEEL <22X2. 5T>
97| 814-080-00290 132 814-080-00160

PIPE, STEEL <22X2. 5T> PIPE, STEEL <12X1. 4T>

98| 814-080-00290

133 814-080-00160

PIPE, STEEL <22X2. 5T>
99| 814-080-00290
PIPE, STEEL <22X2. 57>
100| 814-080-00290
PIPE, STEEL <22X2. 57>
101] 814-080-00290

PIPE, STEEL <12X1.4T>
134 803-020-90251

FITTING <KCO018-060N>
135 803-031-30241 I
FITTING ELBOW (WITH 0-RING) <KLO18-040E>
136 803-020-10140 1

0O VAR R NMAVASSY (FLJ) MO % W NMAYASSY (FLJ)
Assembly Name PIPING ASSY (FLY) FIG. PP601-0108-01 Assembly Name PIPING ASSY (FLJ) FIG PP601-0108-01
i A < ATF-400G-1-90101 > B < ATF-400G6-1-90102 > . A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
My B H Ay BB
Specification No. Specification No.
wrEs| B M B 5 Part No. Q" ty Per Section B [=i 5 # Serial No. | A-7 ErES] B W & o Part No. Q" ty Per Section [EES = it 5 #% Serial No. | -3
KeyNo) s @ £ F  Part  Name A[B[CIDIE[F]GTHTI[JIK]L[M[N[O|(Z & & & Modifi. No)| Page KoyMo| 2 & % %  Part Name ABICIDIE|FIGIH[I[J/KIL[MINO|GZ & &S Modifi. No)| Page
80| 803-031-30171 11 117| 814-080-00160 11
FITTING ELBOW (WITH O-RING) <KLO12-040E> PIPE, STEEL <12X1.4T> MM
81| 803-051-71202 11 118 814-080-00160 11
FITTING TEE PIPE, STEEL <12X1.4T> MM
82| 370-007-11000 22 119 814-080-00160 11
CLAMP ASSY <12X1> PIPE, STEEL <12X1.4T> MM
83| 370-007-11030 22 120 814-080-00160 1 1
CLAMP ASSY <22X1> PIPE, STEEL <12X1. 4T> MM
84| 343-444-91000 11 121] 814-080-00160 11
SUPPORT PIPE, STEEL <12X1. 4T> MM
87| 370-003-00780 22 122 814-080-00160 11
SLEEVE <28-22> PIPE, STEEL <12X1.4T> MM
88| 370-003-00750 11 123| 814-080-00160 1 1
SLEEVE <18-15> PIPE, STEEL <12X1. 4T> MM
89| 903-030-71001 4 4 124 814-080-00160 11
WASHER, PLAIN <10> PIPE, STEEL <12X1.4T> MM
90| 814-080-00290 1 125 814-080-00160 2 2
PIPE, STEEL <22X2. 5T> M PIPE, STEEL <12X1. 4T> MM
91| 814-080-00290 1 126 814-080-00210 202
PIPE, STEEL <22X2. 5T> M PIPE, STEEL <15X2 0T> MM
92| 814-080-00290 1 127 814-080-00160 11
PIPE, STEEL <22X2. 5T> M PIPE, STEEL <12X1. 4T> MM
20 2
MM
22
M M
22
M M
11
MM
11
M M
22
M M
11

=== === =

PIPE, STEEL <22X2. 5T> FITTING

102 814-080-00290 1 138 814-080-00160 11
PIPE, STEEL <22X2. 57> M PIPE, STEEL <12X1.4T> MM

103| 814-080-00290 1 139 901-802-08020 33
PIPE, STEEL <22X2. 5T> M BOLT, BUTTON <m8X20>

104| 814-080-00290 1 140 903-030-70801 33
PIPE, STEEL <22X2. 57> M WASHER, PLAIN <8>

105| 814-080-00290 2 141 997-070-10973 11
PIPE, STEEL <22X2. 5T> M PLUG

106| 814-080-00290 2 1441 804-304-11250 22
PIPE STEEL <22X2 57> M JOINT

107 814-080-00290 1 145 997-070-10974 11
PIPE, STEEL <22X2. 5T> M CAP

108| 814-080-00241 2 146| 343-452-41320 22
PIPE, STEEL <18X1. 9T> M SUPPORT

109| 814-080-00290 1 147 370-024-57880 11
PIPE, STEEL <22X2. 5T> M HOSE <L=1900>

110] 814-080-00290 1 171 910-028-01100 33
PIPE, STEEL <22X2. 57> M 0-RING <1B P11>

111] 814-080-00241 2 181 910-028-01800 22
PIPE STEEL <18X1. 9T> M 0-RING <1B P18>

112 814-080-00241 2
PIPE, STEEL <18X1. 9T> M

113| 814-080-00210 1
PIPE, STEEL <15X2. 0T> M

1141 814-080-00160
PIPE, STEEL <12X1.
115| 814-080-00160
PIPE, STEEL <12X1. 4T>
116| 814-080-00160

PIPE STEEL <12X1. 4T>

~
3
v

T e T T O O e e O N O O T e T T e N S e O S S PNy

===
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T NV #HoI & W NMAYASSY (7474)
’AassemblygNamre}: P;fPINéstYSY PP&01-0109-01 Assembly Name PIPING ASSY (ADAPTER) FIG PP601-0109-01
, = A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
Specification No.
mrEs| B & &F 5 Part  No. Q" ty Per Section fE% | =% S # Serial No. | <-3
KeyNo| g B & 5 Part  Name AB[CIDIE[FIGIH[I[JIK[LIM[N[O|(ZE & & 5 Modifi. No)| Page
1] 370-009-21300 33
JOINT
2| 804-710-20502 44
JOINT <45, G1/4-G1/4>
3| 370-024-41450 44
HOSE <L=500>
4] 910-028-01100 1717
0-RING <1B P11>
5| 343-452-65400 11
JOINT
6| 804-001-60127 44
JOINT <8, G1/4-G1/4>
7| 803-031-30141 33
FITTING ELBOW (WITH O-RING) <KLO12-020E>
8| 370-007-11080 11
CLAMP ASSY <12X2>
9| 343-460-00100 11
SUPPORT
10 901-012-10020 44
BOLT <M10X20>
11| 803-020-90141 55
FITTING <KCO12-020N>
12| 366-457-30000 11 55
VALVE, SOLENOID (NACHI)
13| 343-428-47010 1|1
FITTING, FLANGE
14 901-012-10016 6 6
BOLT <M10X16>
15 903-020-41001 10/ 10
WASHER, SPRING <10>
16| 343-460-00200 11
COVER
17| 901-012-08020 4 4
BOLT <M8X20>
18| 903-030-71001 44
WASHER, PLAIN <10>
19| 910-028-02400 202
0-RING <1B P24>
20| 902-012-00800 202
NUT <M8>
21| 343-452-63830 11
JOINT
22| 803-031-30281 2l 2
FITTING ELBOW (WITH 0-RING)
23| 804-001-60133 202
JOINT <S, G3/4-G3/4>
24| 370-124-01220 22
HOSE <L=800>
25| 343-435-52450 202
SUPPORT
26| 370-007-11030 202
CLAMP ASSY <22X1>
27| 370-009-19390 11
JOINT (ORIFICE)
28| 366-726-30000 11
FILTER (WITH O-RING)
29| 901-012-08055 22
BOLT <M8X55>
o4 30| 903-020-40801 6/ 6
48 - 111 WASHER, SPRING <8>
39,40 31| 997-070-16855 202
JOINT, SELF SEAL
32| 997-070-10973 2 2
PLUG
33| 814-080-00160 20 2
PIPE, STEEL <12X1. 4T> MW
34| 814-080-00160 202
PIPE, STEEL <12X1. 4T> MM
35| 814-080-00160 1 1
PIPE, STEEL <12X1. 4T> MM
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MEMO

160

# I & W NMAYASSY (7575)

Assembly Name PIPING ASSY (ADAPTER) FIG. PP601-0109-01
i A < ATF-400G-1-90101 > B < ATF-400G6-1-90102 >

My B H

Specification No.

wrxEs| B M O F B Part  No. ty Per Section B2 [=5 5 #® Serial No. | A-7

Key No. & % ¥ Part  Name CIDIE[F[G[H]I LIM[N[O|(f = & & Modifi. No)| Page
36

1
814-080-00160
PIPE, STEEL <12X1. 4T>

37| 814-080-00290

2
PIPE, STEEL <22X2. 57>
38| 814-080-00
PIPE, STEEL <22X2. 57>
39| 997-070-1686
JOINT, SELF SEAL
40| 997-070-10974
CAP

290

2

o= = =]

o= = =P

41| 803-020-10280

FITTING <KCT22-060N>

47| 903-030-70801

WASHER, PLAIN <8>

481 997-077-30598

71| 910-028-01

SCREWED SOCKET

100

0-RING <1B P11>

81| 910-028-02400

0-RING <1B P24>

1111 997-009-86479

SEALING RING

159
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- 161 - - 162 -

r & N AVASSY o & W MAYASSY (R-2Y7)
’Aﬂssembly Nz-m?éF P;rF‘ING ASSY PP&E01-0110-01 Assembly Name PIPING ASS\ (BASE JIB) FIG. PP601-0110-01
i - A < ATF-4006-1-90101 > B < ATF-4006-1-90102 >
My BB

Specification No.

6,23

PIPING ASSY

/ wrEs| B & F 5 Part No. Q" ty Per Section [ [=1 = #% Serial No. | A=
/ KevNo| &8 & & %5 Part Name AB[CIDEIFIGIH[I|JIKILM/N|O[(Zx 5 % 5 Modifi. No)| Page
1

1T

1| 804-001-60127 1
o JOINT <8, G1/4-G1/4>

2| 910-028-01100 33
0-RING <1B P11>
3| 370-024-57000 11
HOSE <L=1110>
41 803-200-10075 22
FITTING <8, G1/4-12>
5| 803-110-10170 22
FITTING <§, 15-12>

JI1B,BASE
6,23

6| 370-003-00740 IE
SLEEVE <18-12>
7| 814-080-00160

’ PIPE, STEEL <12X1. 4T>
8| 814-080-00160

M PIPE, STEEL <12X1.
™ a 9| 814-080-00210

0 PIPE, STEEL <15X2. 0T>

6,23

~

™

o

/ / PIPE, STEEL <15X2. 0T>

’ 0 © 11 814-080-00210

PIPE, STEEL <15X2.
o 12| 814-080-00210

PIPE, STEEL <15X2.
13| 803-010-10120

FITTING <S, 15-15>
803-020-90201 11
FITTING <KCO15-040N>
17| 910-028-01800 33
0-RING <1B P18>

o

™

o

33

MW

33

MM

33

MM

10| 814-080-00210 33
MM

33

MM

33

™ MM
44

13

23.25
10
rs

18| 804-001-60131 11
JOINT <8, G1/2-G1/2>
19| 343-452-30260 11
SUPPORT
20| 918-101-30240 22
FASTENER <L=152>

21| 370-024-13480 11
HOSE <L=750>

152

20
ro
Py

370-007-11090 8 8
CLAMP_ASSY <18X2>

L

241 370-007-11010 11
CLAMP ASSY <18X1>
25| 370-003-00750 9 9
SLEEVE <18-15>
26| 803-200-10100 11
FITTING <KUD15-040N>
27| 443-403-73200 11
JOINT

28| 804-580-10800 11
PLUG (FOR FEMAIL)<08>

29| 804-570-30800 11
CAP (FOR MALE)
30| 370-009-25320 11
JOINT (FILTER WITH O0-RING) <T, 3-G1/4>
31| 803-160-70040 11
PLUG <PF1/4>
32| 370-009-22690 11
JOINT

65| 804-564-00800 I
JOINT, SELF SEALING

66| 804-561-20810 11

JOINT, SELF SEALING (PLUG)

71 910-710-21100 11
0-RING

72| 914-700-00800 1
RING, BACKUP <Y22021-08>
841 910-028-01100 11
0-RING <1B P11>
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# ¥ 2 %
Assembly Name

o-7" ASSY
ROPE ASSY

PRB516-0001-00

- 164 -
#H I & ¥ D-7ASSY
Assembly Name ROPE ASSY FIG PR516-0001-00
. A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
Specification No.
ErEsl B & F S5 Part  No. Q' ty Per Section B [=mkS# Serial No. [ <-7
KeyNo| s B £ 3 Part  Name A[BICIDIEIF[G[H]I LIMN]O|(# = & & Modifi. No.)| Page
1] 370-019-20941 11
ROPE ASSY
2| 918-101-43010 11
FASTENER
3| 370-022-28870 11
PLATE, NAME <10M>
10| 370-019-23540 11

ROPE ASSY

| } ] :a

164




# oY 2 % v=2" ASSY
Assenbly Name SHEAVE ASSY PS518-0002-01

166 -

#H I & ¥ y-7ASSY
Assembly Name SHEAVE ASSY

FIG PS518-0002-01

! A < ATF-2006-1-90101
Myy FE B

Specification No.

>

B < ATF-400G-1-90102 >

B} & & 5 Part  No.
TR - Part  Name

Jo

=
R

ey N

A

=
S

=
|||

#  Serial No. | A=Y
2  Modifi. No.)| Page

D+
L=
|
mal
[=p)
|
(=
=
|
=
=
(=]
i
M &
B¥ Ji0

gl.s ==}
370-101-01560
PIN

2| 370-002-01090
PIN, SNAP <20>
3| 370-010-09300
SHEAVE ASSY

5 3;?i001_84540

6| 334-209-20200
PLATE

7| 901-012-12025

BOLT <M12X25>

8| 370-005-45180
PLATE

9] 370-003-09650

SPACER <L=4>

10 801-363-40036

PIN, SPLIT

24| 342-220-30511
SUPPORT

32| 805-200-45024
BEARING, ROLLER
100| 342-220-30500
SHEAVE ASSY

166 -
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# ¥ 2 %
Assembly Name

ZE" —=BASSY
SPEAKER ASSY

PSB28-0004-00

o 2 %
Assembly Name

ZE* —HASSY
SPEAKER ASSY

PSB528-0004-00

11,12
26

18

REARN LMD /

CHANGE ¥(TH EXISTING BOLTS

20,21 E805

Ao S

Secl

/;821 (TFGRAN-22)

@#% OR B812

22,23
24,25

B812 (TFGAFN-2R2)

BEN-RAUEEMR (AB21)

BEN-XZUBER (B812)

1
.

\&)

MODIFICATION METHOD (A821)

MODIFICATION METHOD (B812)

B8127-2a%558A, (DHEE, B -2 AUEER (BB12) k%K,
B812n-2tti B, @ ~@HFE, Aen-X2UEER (B812) £2ULEL,

"o

O—|

RESSVTREL, HEROTE

USE THESE CLAMPS INSTEAD OF EXISTING CLAMPS,

EBO5

4

MF B812-1
253 fi}
—E_ X851 X804 [ g m
> —E—f
14} {14} 14
A821-1 f B812-2
A821-2 X804 n
= ] +
[!-"E_H
17

\Y -’08 X
ELECTRIC CIRCUIT DIAGRAM

- 168 -



169

¥ oI & W

NASSY
A

FIG. PS528-0004-00

AE-
Assembly Name SPE
A

ARyhH

A
KER ASSY
A

< ATF-400G-1-90101

B =

Specification No

> B < ATF-400G6-1-90102

>

MEMO

170

Part No.
i Part Name

Jj0

] =
i £

EnED

sl

on

Sect
G[H

% |
LIMINIOIC

=
ZE

=
&

#
5

Serial No
Modifi. No.)

A=Y
Page

=14
901-012-08020
BOLT <M8X20>
903-020-40801
WASHER, SPRING <
902-042-30800

NUT <M8

344-922-47100

SUPPORT

344-785-31000

SPEAKER ASSY (MIC+AMP+SPEAKER)

o

>

903-020-40601

WASHER, SPRING <6>
902-012-00600

NUT <M6>
918-101-30240
FASTENER <L=152>
370-014-00140

SPRING
801-713-03012

SCREW. MACHINE <M3X12>

903-020-40301

WASHER, SPRING <3>
902-012-00300

NUT <M3>
801-864-06016

SCREW, MACHINE <M6X16>
903-052-60601

WASHER <B1-6>
344-908-30100

SUPPORT

903-030-70501
WASHER, PLAIN <5>
344-922-47200
HARNESS <L=4000>
901-012-08030
BOLT <M8X30>
821-000-02004
CLAMP <WR8>
821-000-01326
CONNECTOR

821-000-00579

TERMINAL
821-141-02020

CONNECTOR
821-211-02020

HOLDER (2P, BOTH)
821-111-01510

TERMINAL (0. 3 TO 0. 85, FEMALE)
821-211-01050

PLUG (BLACK/AVO. 3 TO 0.5)

903-030-70301
WASHER, PLAIN <8>
903-030-70601
WASHER, PLAIN <6>
344-785-31010
AMPLIFIER
344-785-31020
SPEAKER
344-785-31030
MICROPHONE

169
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# ¥ 2 %
Assembly Name

#R - FASSY
SUPPORT ASSY

PSB42-0195-00

S50

- 172 -
#H I & ¥ #H-hASSY
Assembly Name SUPPORT ASSY FIG PS542-0195-00
. A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
Specification No
ErEsl B & F S5 Part  No. Q' ty Per Section B [=mkS# Serial No. [ <-7
Key No.| i Part  Name ABICIDIEIF[GH[I|JIK[LIM[N[O|(Z & & 5 Modifi. No)| Page
1 1

B #
344-623-93100
SUPPORT

50| 344-623-93000
SUPPORT ASSY

2| 344-623-93200 22
SUPPORT

3| 342-217-50380 22
PLATE <T=4. 5>

41 344-623-93300 1
PLATE

5| 901-012-12160 44
BOLT <M12X160>

6| 903-030-71201 44
WASHER, PLAIN <12>

7| 902-012-01200 44
NUT <M12>

8| 903-020-41201 44

WASHER, SPRING <12>

- 172 -




- 178 -

# ¥ 2 %
Assembly Name

#KR - FASSY

SUPPORT ASSY PsB542-0196-00

-

- 174 -
#H I & ¥ #H-PASSY
Assembly Name SUPPORT ASSY FIG PS542-0196-00
, A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
Specification No
mrEs| B & &F 5 Part  No. Q" ty Per Section fE% | =% S # Serial No. | <-3
KeyMo) &8 & % % Part  Name ABICIDIEIF[GIH[I|JIK[LIM[N[O|(Z = & 5 Modifi. No)| Page
1 336;383;41100 1

2| 342-933-41200
SUPPORT

31 901-012-10025
BOLT <M10X25>
41 903-020-41001

5| 370-010-07630
SHEAVE ASSY

WASHER, SPRING <10>

6| 183-215-12000
PLATE

7| 183-215-11000
PLATE

8] 901-711-20045

BOLT <M20X45>

9 3;?ﬁ001_75060

32| 805-200-45022

BEARING, ROLLER

50| 342-933-41000
SUPPORT ASSY

- 1738 -

- 174 -




- 175 - - 176 -

¥ % Y-JASSY #H I & ¥ Y-ILASSY
’Aﬂssembly Nami: Aol PT516-0010-00 Assembly Name TOOL ASSY FIG PT516-0010-00
, = A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
Specification No
FOR_BOOM 8
mrEs| B & &F 5 Part  No. Q" ty Per Section fE% | =% S # Serial No. | <-3
e  EOR BoAND KylMo| #8 @ % Fi  Part Name A[BICIDIEIF[GIH[ITJTKILIMINTO|( & & 5 Modifi. No)| Page
.« 7] 919-901-50000 1l
N—1 7 BOX, TOOL
2| 370-041-00140 11
2 PUMP, GREASE (TNF)
WEBTSA 3| 370-024-03770 11
—_— HOSE (GREASE)
| R Grohee. !
9 10 5| 919-912-10250 1|1
WRENCH, MONKEY (250MM)
6| 370-028-01080 7 2
GREASE <TNR, 420ML>
7| 370-028-01150 7 2
GREASE <NEW-SL PM-70#2>
8| 344-618-00100 11
SPANNER
N 9| 334-601-52000 11
PRESSURE DEJECTA (MALE 1/2)
10| 334-601-52500 11
FLJBDERCYL FLJBHERCYL PRESSURE DEJECTA (FEMALE 1/2)
MENTSBEREA AMENTSBEREA 11 919-913-10036 11
SPANNER, SINGLE END <36>
50 12| 919-913-10030 11

SPANNER, SINGLE END <30>
- - _ _ _ _ 50| 344-623-98010 11
TOOL ASSY

1 3
! !
f ? % RPREEAR

JURHVA

12
11 7
\‘
! ‘ ‘ |




- 177 -

Assembly Name

P URZYRASSY, LYFIL
TRANSMITTER ASSY, SIGNAL

178

PT567-0002-00

100

#H I & ¥ FIVRTYSASSY, Yt

Assembly Name TRANSMITTER ASSY, SIGNAL PT567-0002-00
. A < ATF-400G-1-90101 > B < ATF-400G-1-90102

Ny & H

Specification No.

xﬁn‘r

—=
~E
y No.

B & &E § Part No.
B & £ Part  Name

D+
o

Serial No.
Modifi. No.)

K=Y
Page

T A

'El o i (&)

:'- iy @H;?ﬁa i

=2

——

—~| &4

361-205-05010
CASE ASSY
361-205-05020
COVER
361-205-05030
PACKING
361-205-05040
BOARD ASSY

801-928-84010
SCREW, MACHINE <M4X10>

—|% ||

Ull-llltnilllilu -t
lr|r[r|r[r|r|rlr H

DATE
MADE [N JAPAN

Ll bl &l bl el bl sl b

1 [s ]

TR AL it e e e b

100

801-924-83010
SCREW, MACHINE <M3X10>
Fhk—kkk—kokkkk
P-ROM
361-206-70000
TRANSMITTER ASSY, SIGNAL

""I' * =

GODE ND.
SER N0,

(I o
[

TADANO LTOD

178
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# ¥ 2 %
Assembly Name

V=
TOOLS

PW103-0089-00

- 180 -
#H I & ¥ Y=l (FI-YbA-H4AH)
Assembly Name TOOLS (CHAIN LEVER HOIST) FIG PW103-0089-00
. A < ATF-400G6-1-90101 > B < ATF-4006-1-90102 >
Ay BB
Specification No.
ErEsl B & F S5 Part  No. Q' ty Per Section B [=mkS# Serial No. [ <-7
KeyNo| s B £ 35 Part Name ABICIDEFIGHI LIMINO|(ZE®E &S Modifi. No)| Page
T 919-000-00013 ]

TOOL (CHAIN LEVER HOIST)

179

180
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¥ % <9V hASSY #H I & ¥ I9URASSY  (YUZHUYHAT/INt-b57(VHYT)
’:ssembly Nam*: MOUNT ASSY PX501-0057-00 Assembly Name MOUNT ASSY (LOAD MONITOR /FULL AUTOMATIC LUFFING J1B) FIG. PX501-0057-00
i - A < ATF-4006-1-90101 > B < ATF-4006-1-90102 >
My BB

Specification No.

B} & & 5 Part  No.
% Part  Name A

Jo

=
R

ey N

A

#  Serial No. | A=Y
2  Modifi. No.)| Page

=
D+
o
|
|
o)
|
|
=]
—|
=|
=|
=

S

—[Fo|

B dn

344-442-86100 1

SUPPORT

2| 344-441-84100 1
SUPPORT

3| 344-441-84200 22
SUPPORT

41 344-442-86300 11
SUPPORT

344-442-86400 11

SUPPORT
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- 183 -

PX501-0132-03

79V MASSY
MOUNT ASSY

Assembly Name

¥ 2 %

184 -

PXB501-0132-03

Y9V MASSY
MOUNT ASSY

¥ 2 %

Assembly Name

183 -




185

¥ oI & W g

SSY (Y74yF

FIG. PX501-0132-03

186

3
Assembly Name M
A

My B H
Specification No.

U MA {YF49)
UNT ASSY (JIB DISASSEMBLY)
< ATF-400G-1-90101

> B < ATF-400G6-1-90102

#HoI & W

Assembly Name

(y749747)
(J1B DISASSEMBLY)

PX501-0132-03

Ay BB
Specification No.

TF-400G-1-90101

> B < ATF-4006-1-90102

isxEs| B M & =5  Part  No. "ty Pe =ik = # Serial No. | A-J
KyNo| #n o £ F Part Name CID 0|(Zr & & & Modifi. No)| Page
2] 360-533-60000 41

CYLINDER, JIB (DISMOUNTING)
3 3;?i001_64690

4| 903-020-41401
WASHER, SPRING <14>
5 3;?§001-64630

6| 901-012-14025
BOLT <M14X25>

]

rES|
Bed

(o030

S| +]
o

Serial No.
Modifi. No.)

7| 903-020-40801
WASHER, SPRING <8>
8| 370-003-01790
SPACER <L=3)>
9] 342-215-62700

GUIDE

10| 342-215-62600
LINK

11] 370-001-62060
PIN

B @ £
61| 342-215-62100
SUPPORT
62| 342-215-62200
SUPPORT
63| 342-215-62300
SUPPORT
64| 342-215-62400
SUPPORT
72| 805-150-06211
BEARING, BALL

>
—|F o

12| 344-430-55300
GUIDE

13 901-012-08016

BOLT <M8X16>

14| 808-010-08020

BEARING, PLAIN

15| 901-721-12020

BOLT, HEXAGON SOCKET <M12X20>
16| 344-430-56100

SPACER

82| 805-130-06206
BEARING, BALL

17| 342-215-62750
ROLLER
18| 370-019-20960
ROPE, WIRE (TESAC) <18X11. 9M>
19| 370-016-00110
NUT <M33>
20| 902-014-03300
NUT

21| 801-363-32025
PIN, SPLIT <3. 2X25>

24| 342-215-62850
GUIDE

25| 801-363-80080

PIN, SPLIT <8X80>
26| 903-030-74501
WASHER, PLAIN <45>
27| 370-010-08160
SHEAVE ASSY

28| 342-215-62800

PIN
29| 345-901-15600
SUPPORT
30| 901-711-14065
BOLT <M14X65>
31| 801-363-40040
PIN, SPLIT <4X40>
32| 805-611-00110
NUT <ANT1>
33| 805-621-00110
WASHER, TOOTH <AW11>

34| 342-215-62550
GUARD

35| 342-215-62900
GUARD

36| 342-215-62500
GUIDE

37| 901-012-08012

BOLT <M8X12>

38| 903-030-71401
WASHER, PLAIN <14>

185

186
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¥ 2 292 RASSY #H I & ¥ I9YPASSY (FLJ:RFYTRA-T&fi-F)
’Aassembly Nam’: MOUNT ASSY PX501-0133-01 Assembly Name MOUNT ASSY (FLJ:STEP & ROPE & GUARD) FIG PX501-0133-01
, = A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Myy FE B

Specification No.

mrEs| B & &F 5 Part  No. Q" ty Per Section fE% | =% S # Serial No. | <-3
KoyNo| %8 G # %  Part Name ABICIDIE[FIGIH[I|JIKIL[MIN[O|(% 3 & & Modifi. NoJ| Page

6| 344-435-70100 I
STEP

7| 344-441-80100 1
STEP

8| 344-435-70200 1
COVER

9 901-012-10018 20120
BOLT <M10X18>

10| 903-020-41001 22(22
WASHER, SPRING <10>

11| 903-030-71001 22
WASHER, PLAIN <10>

12| 901-012-10025 22
BOLT <M10X25>

13| 344-436-92700 22
SUPPORT

16] 801-723-03012 6 6
SCREW, MACHINE <M3X12>

17| 903-020-40301 6 6
WASHER, SPRING <3>

18] 422-639-92010 22
CLAP

19] 903-030-70301 6| 6
WASHER, PLAIN <3>

20 3;?;001-84500 22

21| 370-002-00650 22
PIN, SNAP

22| 370-001-03940 22
PIN

23| 801-363-32040 44
PIN, SPLIT <3 2X40>

9,10 9,10 9,10
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¥ % 29Y RASSY #H I & ¥ IYYRASSY (R-2Y7F)
’Aﬂssembly Na:: MOUNT ASSY PX501-0134-01 Assembly Name MOUNT ASSY (BASE J1B) FIG PX501-0134-01
, = A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >

Ay BB

Specification No.

mrEs| B & &F 5 Part  No. Q" ty Per Section fE% | =% S # Serial No. | <-3
KevNo| &8 & & %5 Part  Name AB[CIDIE[FIGIH[I[JIK[LIM[N[O|(ZE & & & Modifi. No)| Page

1 3;8;??5-61980 8 8

2| 370-009-33020 11
JOINT

3| 342-210-70980 11

SUPPORT ASSY

41 344-448-90100 12/12
PLATE

5| 344-448-90200 11
PLATE

6| 344-448-90300 11
PLATE

21| 342-210-70990 11
SUPPORT

22| 342-217-69510 11

STOPPER ASSY

23| 370-014-00020 11

SPRING

24| 801-363-16012 I
PIN, SPLIT <1. 6X12>

25 903-030-70601 11
WASHER, PLAIN <6>
26 3;%001-05180 11

1
l
J@n— I
S 10
) ’r/ 1 (\.l.
<
| W]
_—
Al
! M — w )
N A 8
[ <
) v -
I \ o o
/v
1 )
=y
) ™ - - -
! 1
U
! I
Ll
I
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¥ 2 292 RASSY #H I & ¥ I9YPASSY (FLJ:RFYTRA-T&fi-F)
’Aﬂssembly Nami: MOUNT ASSY PX501-0200-00 Assembly Name MOUNT ASSY (FLJ:STEP & ROPE & GUARD) FIG PX501-0200-00
, = A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Myy FE B

Specification No.

B} & & 5 Part  No.
1 B & & W Part  Name A

Jo

=
R
ey N

A

#  Serial No. | A=Y
2  Modifi. No.)| Page

=
D+
o
|
|
o)
|
|
=]
—|
=|
=|
=

S

—[Fo|

187

FRE—kkk—kkkkx

MOUNT ASSY (FLJ:STEP & ROPE & GUARD)
2| 831-552-05000 44
SHACKLE

3 370-019-16500 44
ROPE, WIRE <L=1950>
370-019-23540 1 163
ROPE ASSY

- 192 -




193

194

# ¥ 2 %
Assembly Name

Y9V MASSY
MOUNT ASSY

#HoI & W

PX501-0311-00 Assembly Name

9UhASS
0 ASSY (RELATING

Y o (Uryavtonsasy

)
VEHICLE REGISTRAION)

PX501-0311-00

FRONT -

§

4

E

Ay BB
Specification No.

Pt
iy Y

Ef F7 R

9 MA
MOUNT
A < ATF-400G-1-90101

> B < ATF-4006-1-90102

B & &
.ﬁl:l%

o

5 Part No.
i Part  Name

D+
o
|

K=Y
Page

=] =]=]
347-705-71100
PLATE, NAME

2| 347-705-71200
PLATE, NAME

3| 563-701-3200

|
\Q" .
P
i ¥ !
kg vmv-é?‘é
=5
ey
Y
| &%

41 347-701-62950
5| 347-703-61900

0
PLATE, NAME (hv7E3V%)
PLATE, NAME (#429%3979Y39)
RED FUSEE (2 PCS/SET, WITH BRACKET)

12/12

>
—|F o

6| 347-703-61150
TAPE <T=0. 6>

4

\
RARAED 0.968Ps 19.8s1/ci] |

IFEVY

38L:68,20L:38,10L:28, 5L:18)

193

194




- 195 - - 196 -

¥ % 29 FASSY #H I & ¥ YYYRASSY (2418 Tb-})
’Aﬂssembly Nam‘: MOUNT ASSY PX501-0312-00 Assembly Name MOUNT ASSY (SERIAL NO. PLATE) FIG PX501-0312-00
, = A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >

Ay BB

Specification No.

ErEs| & O B’ OB Part No. Q" ty Per Section B = iE 5 # Serial No. [ A-J
Key No I~ ) Part  Name ABICIDIEIF[GH[I|JIK[LIM[N[O|(Z & & 5 Modifi. No)| Page

1 ]

gl.s ==}
332-300-00050
PLATE

- 195 - - 196 -
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v =z Sy o Mo & W 59F (Jb=v#17)
’Aassembly Nam*: ;A/DIO PY135-0038-04 Assembly Name RADIO (CRANE CAB) FIG PY135-0038-04
3 o A < ATF-4006-1-90101 > B < ATF-400G-1-90102 >
Ay BB

Specification No.

B} & & 5 Part  No.
i Part  Name A

a0

==
R

ey N

A

4=>14

#  Serial No. | A=Y
2  Modifi. No.)| Page

D+
o
|
|
o)
|
|
=]
—|
=|
=|
=

—|% ||

B & £

344-926-50300 1
SUPPORT

344-926-52000 :
15 I 15 1

= °l o® = 9 ° | o® 7| 821-000-00191 i
'~ TERMINAL
8| 821-000-00183 i
INSULATOR

9| 821-000-00182 11
INSULATOR

|
o |—W"
/
f—”’—.u

n

0] 821-000-00192 1
7.8 TERMINAL (MALE)
@ 14| 344-926-50600 1|1

PANEL

16| 344-926-50800 11
HARNESS

5 3 14
\\ \\ =
°| o fod=-7
o 0:6_0
\_r==
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T = v 7 £ A R v 39F  ($9)4347)
’Aﬂssembly Nam*: ;A/DIO PY135-0041-03 Assembly Name RADIO (CARRIER CAB) FIG PY135-0041-03
A < ATF-4006-1-90101 > B < ATF-4006-1-90102 >

Ay BB
Specification No.

B R F 5 Part No

Jn

==
R

A

d

# Serial No. | A-Y
=

DO+
o
|
mal
o)
|
|
=]
|
=|
=|
=

. Q
KeyWNo) 2 B % Fi  Part  Name AlB Modifi. No)| Page
3| 344-926-50300 11
SUPPORT
| 4| 344-926-52000 I
(21 82100000191
of o — 6 - - 11
° °'l‘*-‘,__' TERMINAL

/ i 7| 821-000-00183 1

/ \ INSULATOR
8| 821-000-00182 1|1

4 3 INSULATOR

9| 821-000-00192 11
TERMINAL (MALE)
15| 344-926-50800 11

@ HARNESS

~ 199 - - 200 -
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¥ % FORYVASSY £ A R v 7HEHASSY
’Aﬂssembly Nami: ACCESéORIES ASSY PYBS02-0056-00 Assembly Name ACCESSORIES ASSY FIG PY502-0056-00
, = A < ATF-400G-1-90101 > B < ATF-400G-1-90102 >
Ay BB
1 Specification No.
2 3 4
mrEs| B & &F 5 Part  No. Q" ty Per Section fE% | =% S # Serial No. | <-3
KeyNo| g B £ i Part  Name A[BICID[E[F]GIH[I[J[KIL[M[N[O|(# = #& %5 Modifi. No)| Page
1] 821-909-08582 5 5
BULB, LAMP (LAMP FOR SWITCH INDICATER)
LAMP FOR RO il
SWITCH INDICATOR 2A) 34) (BA) 3| 821-000-00689 3 3
- - - FUSE <3A, 6. 5X30>
4] 821-000-00791 202
FUSE <5A, 6. 5X30>
5 821-000-01836 22
FUSE (VIOLET) <3A>
6| 821-000-01837 202
FUSE <5A, YELLOWISH-BROWN>
7| 821-000-01838 202
FUSE <7. 5A>
8| 821-000-01839 202
FUSE <10A. RED)>
(7.5A) 9| 821-000-01840 22
FUSE <15A, BLUE>
10 821-000-01841 202
FUSE <20A YELLOW>
11 821-000-01842 202
FUSE <25A>
12| 344-609-40200 11
CASE
14| 370-019-08450 44
ROPE, WIRE <33. 5X3. 6M>
15 370-019-17310 44

ROPE, WIRE <20X6. 5M>
16| 370-019-16530 11
ROPE, WIRE <20X5M>

171 370-019-23480 11
ROPE, WIRE (J-WITEX) <20X0. 8M>
18| 919-000-00013 11 179
TOOL (CHAIN LEVER HOIST)
19| 831-525-13605 44
SHACKLE (SB36)
20| 831-525-12200 44
SHACKLE ($B22)
21| 344-623-93000 2 2 171

14 15

% S

(©33.5%3.6M) (@20x6.5M) (B20X5M)

17

[

(820%0.8M)

B36 SB22
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- 203 -

# ¥ 2 %
Assembly Name

74 7" SASSY
ADAPTER ASSY

PYB06-0001-01

PY506-0001-01

27

|

’ 83
l

33

51

~

11,12

#H I & ¥ 7HTHASSY
Assembly Name ADAPTER ASSY
A < ATF-400G-1-90101

Ay BB
Specification No.

> B < ATF-4006-1-90102

o

B} & & 5 Part  No.
& i Part  Name

il

D+

K=Y
Page

5.
28,29
30

B & &
360-537-40001
CYLINDER ASSY
3| 360-539-10000
CYLINDER ASSY
41 901-721-12030
BOLT, HEXAGON SOCKET <M12X30>
5/ 803-160-70040

PLUG <PF1/4>

6| 910-028-01100

0-RING <1B P11>

12

—|P|o

81
83

7| 342-020-00711
SHAFT

8| 342-020-00751
SHAFT

9| 342-020-00760
SUPPORT

10| 370-003-02630

SPACER <L=43>

11] 370-003-10600
SPACER <L=3>

121 370-003-11070

SPACER <L=1>

13] 807-201-04032

PIN, SPRING <4X32>

141 370-014-00150
SPRING

15| 344-774-60600

SUPPORT
16| 370-001-54970
PIN

17| 801-363-32022

PIN, SPLIT <3. 2X22>
19| 342-010-80820
SUPPORT

20| 901-012-08020

BOLT <M8X20>

21| 903-020-40801
WASHER, SPRING <8>
22| 903-030-70801
WASHER, PLAIN <8>

23| 342-219-91950
GUARD

241 903-030-71201
WASHER, PLAIN <12>
25 901-012-12025

BOLT <M12X25>

26| 903-020-41201
WASHER, SPRING <12>
27| 342-219-91300
ROLLER ASSY

28] 901-012-10020
BOLT <M10X20>
29| 903-020-41001
WASHER, SPRING <10>
30| 903-030-71001
WASHER, PLAIN <10>
31| 342-219-91650
STEP

32| 342-219-91750
STEP

20
20
12

- 203 -

33| 342-219-91900
SUPPORT

35| 370-002-06440
PIN

36| 370-002-01110

PIN, SNAP

50| 342-219-98010

ADAPTER ASSY

51| 342-219-91310
SUPPORT




- 205 - - 206

¥ oI & W

7474A8SY
Assembly Name ADAPTER ASSY FIG. PY506-0001-01
i A < ATF-400G-1-90101 > B < ATF-400G6-1-90102 >
W & B MEMO

Specification No.

ty Per Section B |=ik =
CDEFGHIJKLMNOG@®E=S=

rEe|
o Eed

EnED

x5 5 Part No. BO'

# Serial No. | A-V
F5 Part Name A 5

Modifi. No.)| Page

=il £
52 3;%001-43390 11
53| 370-011-06940 11

ROLLER ASSY
541 901-012-10012 1
BOLT <M10X12>

55| 903-020-41001 11
WASHER, SPRING <10>




ATF-400G-1-90102



AV799 R
INDEX




INDEX - 1
I BE fErE5 M & & 5 BE fErE5 B & B 5 B [arEs
Part No. Page |Key No. Part No. Page |Key No. Part No. Page |Key No.
160 313-719-23600 38 5 342-017-71140 26 261
160-662-41000 68 3 323 342-017-71150 26 251
160-662-51000 68 1 323-700-00020 76 4 342-017-72000 22 2
162 332 342-017-73000 22 3
162-490-13000 42 28 332-000-00210 22 8 342-017-79510 22 1
166 332-000-00220 22 9 342-020-00711 204 7
166-160-16000 40 24 332-000-00380 25 129 342-020-00751 204 8
42 20 332-000-00390 25 130 342-020-00760 204 9
181 332-300-00050 42 30 342-020-44000 22 4
181-115-13000 50 22 196 1 342-204-70190 42 27
183 333 342-204-70630 98 5
183-157-03000 64 9 333-435-42080 153 26 342-210-70980 190 3
183-157-04000 64 8 334 342-210-70990 190 21
183-215-11000 50 7 334-209-20200 166 6 342-215-62100 186 61
174 7 334-402-50120 89 11 342-215-62200 186 62
183-215-12000 174 6 334-601-52000 176 9 342-215-62300 186 63
183-360-24004 40 12 334-601-52500 176 10 342-215-62400 186 64
183-360-32000 40 23 335 342-215-62500 185 36
186 335-901-17000 150 1 342-215-62550 185 34
186-151-07000 70 1 342 342-215-62600 185 10
154 66 342-008-00100 22 13 342-215-62700 185 9
186-151-07050 70 5 342-008-00150 26 1738 342-215-62750 185 17
186-151-07060 70 6 342-008-00200 26 171 342-215-62800 185 28
186-151-07080 70 8 342-009-20700 25 128 342-215-62850 185 24
186-151-07090 70 9 342-010-80820 204 19 342-215-62900 185 35
186-151-07120 70 12 342-014-80010 24 95 342-215-63100 48 4
186-151-07130 70 13 342-014-80100 23 61 342-215-63150 48 7
186-151-07140 70 14 342-014-90200 24 91 342-215-63200 48 5
186-151-07200 70 26 342-015-10300 22 17 342-215-63250 48 10
186-151-07300 70 10 342-015-56100 24 74 342-215-63350 48 12
186-160-10001 26 233 342-015-56200 24 75 342-217-30051 36 50
186-160-57000 40 27 342-017-20010 24 87 92 1
191 342-017-20020 24 89 342-217-30061 38 50
191-160-04000 40 20 342-017-70101 23 47 92 8
192 342-017-70200 25 115 342-217-30100 36 1
192-285-00080 145 66 342-017-70250 26 213 342-217-30150 38 1
313 342-017-70300 25 120 342-217-30202 38 "
313-719-23600 36 5 342-017-70401 25 135 342-217-30301 92 9

INDEX - 1

INDEX - 2

W OR B S E fErE5 B & B 5 BE HErES B & B 5 B frrEg
Part No. Page |Key No. Part No. Page |Key No. Part No. Page |Key No.

342-217-30400 36 " 343-419-42210 36 7 344-309-96100 145 1
342-217-30600 26 149 38 7 344-309-96110 145 31
342-217-30610 26 231 343-428-47010 158 13 344-309-96120 145 32
342-217-30650 26 232 343-435-52450 158 25 344-309-96200 145 2
342-217-30900 92 10 343-444-91000 155 84 344-309-96300 145 3
342-217-50380 172 3 343-444-91100 153 32 344-309-96400 145 4
342-217-69510 190 22 343-452-30260 162 19 344-309-96500 145 5
342-219-71410 123 1 343-452-41320 156 146 344-309-96600 145 6
342-219-71420 123 2 343-452-63830 158 21 344-309-96610 145 51
342-219-91300 204 27 343-452-65400 158 5 344-309-96620 145 52
342-219-91310 204 51 343-460-00100 158 9 344-430-55300 185 12
342-219-91650 204 31 343-460-00200 158 16 344-430-56100 185 16
342-219-91750 204 32 343-519-10101 86 9 344-435-70100 188 6
342-219-91900 204 33 343-542-80100 32 5 344-435-70200 188 8
342-219-91950 204 23 343-614-31300 141 24 344-436-92700 188 13
342-219-98010 204 50 343-614-93100 76 7 344-441-80100 188 7
342-220-30100 89 14 343-626-00100 141 23 344-441-84100 182 2
342-220-30200 92 13 343-626-00300 141 28 344-441-84200 182 3
342-220-30500 89 9 343-626-10100 76 6 344-442-86100 182 1
166 100 343-634-80300 76 5 344-442-86300 182 4

342-220-30511 166 24 343-634-80310 11 71 344-442-86400 182 5
342-220-39510 89 43 343-636-40100 76 32 344-445-10020 12 1
342-614-11300 30 1 343-636-40300 76 12 344-448-90100 190 4
342-614-11400 30 2 343-636-40400 76 14 344-448-90200 190 5
342-825-30100 95 107 343-636-40500 76 33 344-448-90300 190 6
342-825-36100 95 1 343-636-40700 11 40 344-452-30110 128 5
342-825-36201 95 2 343-636-40800 71 46 344-452-31110 123 9
342-825-36301 95 3 343-636-41000 76 3 344-452-31120 123 10
342-825-36402 95 12 343-636-41100 11 36 344-452-31610 132 1
342-825-36600 95 5 343-636-50100 141 27 344-452-31810 126 7
342-825-36700 95 138 343-636-50200 142 43 344-452-32310 116 2
342-825-36900 95 17 343-728-30200 11 49 344-452-32410 120 1
342-933-40200 98 7 343-957-80470 30 3 344-452-32420 120 2
342-933-41000 98 2 344 344-452-32430 120 3
174 50 344-300-50500 32 17 344-609-40200 202 12

342-933-41100 174 1 344-300-85200 32 15 344-618-00100 176 8
342-933-41200 174 2 344-309-24010 108 2 344-618-00600 176 4
343 344-309-83130 108 3 344-618-00620 110 1

INDEX - 2



INDEX - 3

I BE fErE5 M & & 5 BE fErE5 B & B 5 B [arEs
Part No. Page |Key No. Part No. Page |Key No. Part No. Page |Key No.
344-623-93000 172 50 347-636-52110 118 1 360-537-41001 82 1
202 21 347-701-62950 194 4 360-537-42000 82 2
344-623-93100 172 1 347-703-61150 194 6 84 2
344-623-93200 172 2 347-703-61900 194 5 360-537-49900 82 31
344-623-93300 172 4 347-705-71100 194 1 84 31
344-623-98010 176 50 347-705-71200 194 2 360-539-10000 84 50
344-774-60600 204 15 360 204 3
344-785-31000 169 5 360-100-90600 42 19 360-539-11000 84 1
344-785-31010 169 51 360-109-20101 40 7 360-902-89510 27 270
344-785-31020 169 52 360-166-69902 40 60 360-931-69510 50 60
344-785-31030 169 53 360-176-10000 40 100 360-936-69520 50 50
344-908-30100 169 15 89 8 360-951-80100 50 17
344-922-47100 169 4 360-176-10100 40 13 360-953-70000 34 100
344-922-47200 169 17 360-176-11000 40 9 360-953-79510 34 31
344-926-50300 198 3 360-176-18820 40 10 360-953-79520 34 51
200 3 360-227-41000 46 4 360-953-90400 50 31
344-926-50600 198 14 360-227-44001 46 16 360-953-90500 50 32
344-926-50800 198 16 360-262-43000 46 17 360-953-90600 50 34
200 15 360-262-49900 46 80 360-961-60000 50 100
344-926-52000 198 5 360-272-00000 46 100 98 1
200 4 89 2 360-961-60100 50 12
344-947-70200 116 1 360-272-01000 46 8 360-961-60200 50 27
345 360-272-02000 46 9 360-961-60300 50 28
345-901-15600 185 29 360-413-30030 82 10 361
346 84 10 361-205-05010 178 1
346-112-31500 86 13 360-516-63000 82 4 361-205-05020 178 2
346-112-90200 138 5 84 4 361-205-05030 178 3
346-112-90300 138 6 360-526-50500 42 7 361-205-05040 178 4
346-112-91100 86 1 360-533-60000 43 100 361-206-70000 32 1
346-112-91200 86 2 185 2 178 100
346-114-50100 138 2 360-533-61000 42 1 361-326-50000 76 1
346-114-51000 86 50 360-533-63000 42 22 361-407-10000 142 42
138 1 360-533-64000 42 6 366
346-114-51100 86 3 360-533-65000 42 32 366-001-50000 68 30
346-118-20100 138 10 360-533-65500 42 33 154 73
347 360-533-69900 42 80 366-001-50020 68 9
347-627-81100 102 1 360-537-40001 82 50 366-001-50060 68 21
347-627-81200 102 2 204 2 366-001-50070 68 22
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366-025-50000 52 2 366-416-87570 57 26 370-001-16350 25 133
366-025-55010 52 23 366-416-87580 57 59 370-001-21650 22 24
366-037-25020 54 6 366-426-65010 60 6 370-001-43390 205 52
366-041-40000 52 30 366-426-65020 60 8 370-001-43740 26 177
154 58 366-426-65050 60 15 370-001-45480 98 3

366-041-70000 54 50 366-426-65060 60 16 370-001-50900 36 6
154 42 366-429-15020 57 57 38 6

366-041-75010 54 2 366-429-35040 62 8 370-001-53930 23 45
366-041-75020 54 14 366-457-30000 57 100 370-001-54970 204 16
366-041-75030 54 16 158 12 370-001-62060 185 "
366-041-75040 54 17 366-457-35030 60 20 370-001-63510 42 23
366-041-75050 54 18 366-459-00000 62 30 370-001-64630 185 5
366-041-75060 54 15 64 1 370-001-64690 185 3
366-051-75100 72 15 366-460-85020 62 9 370-001-65690 26 147
366-054-80000 40 19 366-460-85030 62 12 370-001-65860 24 92
72 50 366-463-75030 57 19 370-001-68670 22 23

366-200-15030 64 3 60 19 370-001-71290 22 30
366-241-66200 66 9 366-463-75050 57 55 370-001-74920 23 69
366-242-40000 66 20 366-473-30000 64 30 370-001-74990 22 31
154 38 153 18 370-001-75060 174 9

366-324-65490 52 22 366-473-31010 64 2 370-001-75150 48 "
366-324-65510 52 24 366-478-20000 60 50 370-001-77470 25 122
366-400-85025 62 " 153 27 370-001-80840 23 62
366-401-75020 60 2 366-705-55010 16 7 370-001-84010 26 182
366-401-75030 60 4 366-722-50000 16 20 370-001-84500 188 20
366-401-75040 57 5 153 6 370-001-84540 166 5
60 5 366-726-30000 158 28 370-001-84580 22 16

366-401-75060 60 9 370 370-001-84590 23 52
60 10 370-001-00350 40 29 370-001-84620 25 136

366-401-75070 60 " 370-001-00820 25 139 370-001-84630 24 106
366-401-75080 60 12 370-001-01430 120 10 370-001-84650 23 55
366-401-75090 60 13 370-001-03940 188 22 370-001-84670 89 10
366-401-75100 60 14 370-001-04230 50 26 370-001-85740 50 4
366-401-75120 60 17 370-001-05000 34 5 370-001-88760 89 4
366-405-65040 60 23 370-001-05180 27 266 370-001-88820 92 4
366-416-87520 57 53 190 26 370-002-00650 188 21
366-416-87530 57 54 370-001-05200 34 10 370-002-01090 166 2
366-416-87560 57 6 370-001-05210 50 21 370-002-01100 22 25
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370-002-01110 204 36 370-005-62130 22 34 370-009-00970 154 72
370-002-01750 98 4 370-005-68540 46 14 370-009-02920 154 11
370-002-06440 204 35 370-005-71570 26 145 370-009-19390 158 27
370-002-06600 82 12 370-005-71580 26 146 370-009-21300 158 1
84 12 370-005-71590 24 102 370-009-22690 162 32

370-003-00030 40 25 370-005-71600 24 103 370-009-23420 153 14
370-003-00740 162 6 370-005-74500 23 60 370-009-23960 153 21
370-003-00750 155 88 370-005-74680 24 96 370-009-25320 162 30
162 25 370-005-74690 24 97 370-009-25350 154 54

370-003-00780 155 87 370-005-75320 24 76 370-009-25580 154 78
370-003-01790 42 26 370-005-75330 24 17 370-009-26890 153 16
185 8 370-005-78230 24 107 370-009-27500 153 7

370-003-02630 204 10 370-005-79550 24 80 370-009-33020 190 2
370-003-03320 95 6 370-005-79560 24 81 370-010-05270 22 18
370-003-03560 24 101 370-005-79610 25 140 370-010-06240 23 54
26 181 370-005-79620 25 141 370-010-06280 26 180

370-003-04660 48 6 370-005-79690 25 118 370-010-06300 26 179
370-003-08660 23 57 370-005-79700 25 114 370-010-07630 174 5
370-003-09530 22 32 370-005-81190 24 82 370-010-08080 25 125
370-003-09650 166 9 370-005-81200 24 83 370-010-08160 42 25
370-003-09730 22 29 370-005-81210 24 99 185 27
370-003-10600 204 1 370-005-81220 24 100 370-010-09300 22 28
370-003-10950 50 10 370-005-81230 24 85 50 5
370-003-11070 204 12 370-005-81240 24 86 166 3
370-003-13150 25 132 370-005-81830 22 7 370-010-09330 50 6
370-003-13820 22 15 370-005-87090 36 3 370-011-00380 40 26
370-004-03250 25 134 38 3 370-011-03840 42 21
370-004-03430 46 53 370-005-87630 82 14 370-011-04480 11 72
370-004-04040 25 134 84 14 370-011-06580 22 33
370-004-04220 89 17 370-007-11000 155 82 370-011-06940 205 53
370-005-03260 153 34 370-007-11010 154 56 370-011-07810 48 1
370-005-08610 98 31 162 24 370-011-10050 77 75
370-005-09860 22 22 370-007-11030 155 83 370-012-00400 86 4
370-005-19080 50 14 158 26 370-012-00840 36 8
370-005-45180 166 8 370-007-11080 153 33 38 8
370-005-47620 50 13 158 8 370-014-00020 26 263
370-005-58150 86 10 370-007-11090 162 23 190 23
370-005-61980 190 1 370-007-11100 153 24 370-014-00030 120 8
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370-014-00040 34 " 370-022-28870 164 3 703-201-27590 60 18
370-014-00140 169 9 370-024-03770 176 3 801
370-014-00150 204 14 370-024-13480 162 21 801-363-16012 27 264
370-015-09960 50 33 370-024-28920 153 25 190 24
370-015-09990 50 29 370-024-28930 154 62 801-363-20016 717 71
370-016-00110 23 36 370-024-32310 154 63 120 9

185 19 370-024-41450 158 3 801-363-32020 26 183

370-016-00470 40 3 370-024-53000 153 35 34 12
370-016-02250 23 49 370-024-57000 162 3 50 20
370-019-08450 202 14 370-024-57880 156 147 801-363-32022 204 17
370-019-16500 192 3 370-024-66210 153 5 801-363-32025 11 74
370-019-16530 202 16 370-024-76590 154 70 185 21
370-019-17310 202 15 370-027-04640 145 63 801-363-32040 188 23
370-019-20810 23 42 370-028-01080 176 6 801-363-40032 23 53
370-019-20941 164 1 370-028-01150 176 7 801-363-40036 40 30
370-019-20960 185 18 370-030-09510 34 41 166 10
370-019-20970 22 35 370-041-00140 176 2 801-363-40040 185 31
370-019-20980 23 38 370-058-00060 46 42 801-363-50045 23 63
370-019-23480 202 17 370-101-01560 166 1 801-363-63090 42 24
370-019-23540 164 10 370-105-00630 76 30 801-363-80080 185 25

192 4 370-124-01220 158 24 801-713-03005 86 "

370-019-24300 98 1" 422 801-713-03008 145 38
370-020-00030 25 126 422-014-40200 23 68 801-713-03012 169 10
370-020-01310 22 10 422-639-92010 188 18 801-713-05014 32 13
370-020-04380 26 211 422-660-60010 120 11 801-713-05016 141 13
370-020-05090 25 127 423 801-723-03012 188 16
370-020-11060 23 59 423-923-30360 136 1 801-723-03016 71 37
370-020-11420 25 119 426 801-723-04010 36 9
370-020-12900 25 12 426-214-13200 128 4 38 9
370-020-16860 24 104 427 801-723-05010 71 50
370-020-16940 25 121 427-387-00100 76 28 801-823-06008 26 212
370-020-16950 24 90 443 801-823-06012 145 34
370-020-16960 24 84 443-403-73200 162 27 801-864-06016 169 13
370-020-16970 24 98 563 801-924-83010 178 8
370-020-16980 24 79 563-701-32000 194 3 801-924-86014 30 4
370-020-17050 24 73 594 801-924-86016 30 5
370-020-17060 24 94 594-571-38000 40 1 801-928-84010 178 7
370-021-09510 34 61 708 803

INDEX - 6



INDEX - 7
I BE fErE5 M & & 5 BE fErE5 B & B 5 B [arEs
Part No. Page |Key No. Part No. Page |Key No. Part No. Page |Key No.
803-010-10120 162 13 803-200-10100 162 26 805-621-00240 22 27
803-010-10200 153 13 803-200-10180 154 64 805-761-00209 26 241
803-020-10140 156 136 803-200-30075 154 60 806
803-020-10280 154 65 803-200-30180 154 69 806-011-10250 16 5
159 4 803-211-22450 153 12 806-011-10300 23 70
803-020-90141 153 30 804 42 "
158 1 804-001-60127 154 37 806-011-10450 23 46
803-020-90161 153 15 158 6 26 178
803-020-90181 153 22 162 1 806-011-11200 23 56
803-020-90201 154 57 804-001-60131 154 55 806-021-10470 40 42
162 14 162 18 806-021-10900 25 131
803-020-90241 154 52 804-001-60133 158 23 806-021-11000 42 62
803-020-90251 156 134 804-304-11250 156 144 806-121-12200 46 51
803-020-90281 153 10 804-561-20810 162 66 806-220-02100 46 26
803-030-30140 154 76 804-564-00800 162 65 807
803-031-30141 153 20 804-570-30800 162 29 807-201-04032 36 4
158 7 804-580-10800 162 28 38 4
803-031-30171 155 80 804-710-20502 158 2 204 13
803-031-30241 156 135 805 807-201-05025 40 2
803-031-30281 158 22 805-000-51316 34 3 807-201-05040 46 1
803-050-10100 154 59 805-000-51336 50 16 807-201-08045 26 234
803-050-10200 153 1 805-130-06206 48 22 808
803-050-50200 154 68 186 82 808-010-08020 185 14
803-051-51202 153 23 805-150-06211 42 52 814
803-051-51804 154 79 186 72 814-080-00160 155 114
803-051-71202 155 81 805-160-06006 42 42 155 115
803-110-10170 162 5 805-160-06204 40 41 155 116
803-160-30020 64 14 805-160-06211 42 63 156 117
68 2 805-160-06309 26 221 156 118
70 24 805-200-45011 26 192 156 119
89 29 805-200-45022 50 82 156 120
803-160-30040 70 23 174 32 156 121
803-160-30060 64 4 805-200-45024 26 202 156 122
803-160-50040 154 75 50 72 156 123
803-160-70040 154 44 166 32 156 124
162 31 805-611-00110 185 32 156 125
204 5 805-611-00240 22 26 156 127
803-200-10075 162 4 805-621-00110 185 33 156 129
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814-080-00160 156 130 814-080-00290 155 109 821-000-02006 86 14
156 132 155 110 141 31
156 133 156 131 821-000-02008 32 29
156 138 159 37 141 32
158 33 159 38 821-000-02010 32 30
158 34 821 11 44
158 35 821-000-00182 198 9 821-000-02014 32 31
159 36 200 8 821-000-02015 141 33
162 7 821-000-00183 198 8 821-000-02033 32 32
162 8 200 7 821-000-02036 142 38
814-080-00210 155 113 821-000-00191 198 7 821-000-02037 141 34
156 126 200 6 821-000-02039 141 35
156 128 821-000-00192 198 10 821-000-02051 11 51
162 9 200 9 821-000-02798 202 2
162 10 821-000-00579 169 21 821-111-01510 169 24
162 " 821-000-00689 202 3 821-112-00083 108 6
162 12 821-000-00791 202 4 821-112-14030 114 4
814-080-00241 155 108 821-000-01173 86 15 821-141-02020 169 22
155 11 821-000-01326 169 20 821-169-10808 145 64
155 12 821-000-01411 32 11 821-189-30810 145 40
814-080-00290 155 90 141 22 821-211-01050 169 25
155 91 821-000-01413 153 36 821-211-02020 169 23
155 92 821-000-01836 202 5 821-218-00010 23 39
155 93 821-000-01837 202 6 821-222-02101 32 26
155 94 821-000-01838 202 7 821-224-00060 108 4
155 95 821-000-01839 202 8 821-229-10300 145 37
155 96 821-000-01840 202 9 821-229-20400 32 27
155 97 821-000-01841 202 10 821-905-21109 108 1
155 98 821-000-01842 202 11 821-905-96273 108 5
155 99 821-000-02001 141 29 821-909-08582 202 1
155 100 821-000-02002 71 42 821-999-00030 145 61
155 101 120 12 821-999-00040 145 62
155 102 821-000-02004 32 25 824
155 103 11 43 824-027-01075 86 5
155 104 141 30 824-551-06000 23 40
155 105 145 13 824-561-01000 34 6
155 106 169 19 50 25
155 107 821-000-02006 32 28 89 18
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824-581-02000 22 21 901-012-10020 158 10 901-711-12016 25 124
831 204 28 901-711-12022 24 88
831-525-12200 202 20 901-012-10022 76 35 901-711-12025 22 5
831-525-13605 202 19 901-012-10025 141 25 901-711-12030 89 12
831-552-05000 192 2 174 3 901-711-14025 25 108
901 188 12 901-711-14035 23 71
901-012-04016 123 3 901-012-12020 128 1 901-711-14065 185 30
901-012-05012 116 3 901-012-12025 166 7 901-711-16025 24 78
901-012-05020 123 6 204 25 901-711-16030 22 1
901-012-06010 26 142 901-012-12160 172 5 901-711-20045 50 9
901-012-06012 145 10 901-012-14025 185 6 174 8
901-012-06014 25 128 901-012-16035 95 7 901-711-20055 50 8
901-012-06016 123 1 901-012-24045 138 3 901-711-24150 23 50
901-012-06020 120 4 901-015-06050 154 41 901-712-16055 24 93
901-012-08012 142 39 901-015-08010 141 15 901-712-16080 23 66
185 37 901-015-08055 154 39 901-712-24130 23 43
901-012-08016 32 7 901-015-10016 48 8 901-721-04025 76 16
86 6 901-015-12025 26 174 901-721-05025 76 10
92 14 48 2 141 19
185 13 901-015-18075 42 4 901-721-06012 25 118
901-012-08018 95 14 901-015-20090 112 2 901-721-06035 141 2
901-012-08020 158 17 901-315-05016 32 18 901-721-08020 24 105
169 1 901-315-06020 76 23 901-721-10025 40 21
204 20 901-315-06025 32 10 901-721-10030 154 71
901-012-08025 76 19 901-315-08016 102 3 901-721-10075 25 116
901-012-08030 169 18 901-315-08025 76 2 901-721-10090 154 74
901-012-08045 153 28 901-315-10020 68 17 901-721-12020 185 15
901-012-08050 154 61 901-315-10022 68 6 901-721-12030 204 4
901-012-08055 158 29 901-315-10045 70 16 901-802-08020 156 139
901-012-08075 154 67 901-317-12055 64 5 901-862-06012 141 17
901-012-10012 205 54 901-319-05045 57 25 901-862-08020 95 1"
901-012-10014 145 7 901-711-06020 26 143 901-900-00008 76 31
901-012-10016 32 2 901-711-08012 25 138 141 36
158 14 901-711-08025 25 109 902
901-012-10018 98 8 901-711-08030 25 110 902-012-00300 71 39
188 9 901-711-10025 22 19 145 33
901-012-10020 50 35 92 5 169 12
153 8 901-711-10030 92 12 902-012-00400 76 18
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902-012-00400 123 4 903-020-40301 188 17 903-020-41001 188 10
902-012-00500 32 23 903-020-40401 36 10 204 29
76 " 38 10 205 55
116 5 100 2 903-020-41201 22 6
128 7 123 5 26 175
141 20 903-020-40501 32 19 48 3
902-012-00600 76 25 76 9 64 6
120 5 116 4 89 13
123 12 123 8 95 19
169 7 141 21 128 3
902-012-00800 76 21 903-020-40601 120 7 172 8
158 20 123 13 204 26
169 3 145 11 903-020-41401 23 72
902-012-01000 11 48 145 36 185 4
902-012-01200 86 8 154 40 903-020-41601 22 12
95 18 169 6 903-020-42001 50 30
172 7 903-020-40801 26 148 903-020-42401 138 4
902-012-01600 82 13 32 8 903-030-70301 717 38
84 13 76 20 169 26
902-012-01800 82 3 86 7 188 19
84 3 138 8 903-030-70401 76 17
902-014-01200 23 65 141 16 100 3
902-014-01600 23 67 153 29 903-030-70501 32 14
902-014-02000 12 4 158 30 76 27
902-014-02400 23 44 169 2 141 14
902-014-03300 185 20 185 7 169 16
902-014-04200 23 48 204 21 903-030-70601 23 41
902-022-03300 23 37 903-020-41001 22 20 27 265
902-024-00800 25 11 32 3 76 24
902-024-03300 26 172 40 22 120 6
902-802-00600 32 24 48 9 145 12
17 41 50 36 145 35
86 16 98 10 169 27
141 18 141 26 190 25
903 145 8 903-030-70801 26 144
903-020-40301 86 12 153 9 32 16
145 39 158 15 11 47
169 " 174 4 11 76
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903-030-70801 92 15 908-131-08016 138 7 910-028-01800 57 65

95 15 909 154 53

98 9 909-250-40101 100 1 156 181

138 9 910 162 17

156 140 910-005-01200 57 21 910-028-02200 66 8

159 47 910-005-01700 60 22 910-028-02400 16 9

204 22 910-005-01900 60 24 153 3

903-030-71001 25 117 910-005-26500 40 31 158 19

32 4 910-005-27500 46 21 159 81

34 13 910-010-02500 16 8 910-028-02500 12 4

92 6 57 66 910-028-02900 153 17

145 9 910-010-03150 70 21 910-028-03200 68 8

155 89 910-011-00700 64 13 910-028-03800 72 19

158 18 68 1 910-028-04400 72 2

188 1 910-011-01600 52 21 910-028-05500 42 12

204 30 910-011-02000 57 64 910-028-13500 40 8

903-030-71201 22 14 910-011-02200 68 13 910-028-21000 46 7

26 176 910-011-02201 16 6 910-028-24500 46 15

48 13 910-011-02800 70 25 910-029-05000 82 7

50 19 910-011-03400 70 18 84 7

128 2 910-011-04400 68 16 910-029-12500 42 13

172 6 910-011-24000 46 18 910-029-13500 42 29

204 24 910-012-03000 70 19 910-029-18500 40 1

903-030-71401 185 38 910-012-03500 70 20 910-401-01200 66 2

903-030-71601 77 73 910-012-04000 64 7 910-401-01250 68 20

95 8 910-028-00900 60 21 910-401-01400 68 14

903-030-72001 112 3 910-028-01100 153 31 910-401-02200 68 10

903-030-74501 185 26 156 171 910-710-21100 162 71
903-031-02001 40 28 158 4 911

903-032-90600 141 37 159 71 911-001-05000 82 5

903-052-60601 169 14 162 2 84 5
907 162 84 912

907-100-12450 23 64 204 6 912-511-01050 42 14

907-210-16600 92 3 910-028-01400 66 11 912-511-01600 40 14

907-300-08120 42 35 70 17 912-511-02100 46 22
907-300-10160 25 137 153 19 913

89 15 910-028-01500 72 12 913-011-03000 82 6

908 910-028-01600 66 5 84 6
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913-011-10500 42 17 918-101-30240 123 14 997-070-17185 114 1
913-011-16000 40 17 162 20 997-070-17187 114 2
913-022-26000 46 5 169 8 997-070-19886 141 5
913-023-19000 40 4 918-101-30250 32 6 997-070-24568 141 9
913-322-12500 42 8 76 29 997-070-27706 80 1
914 130 1 997-070-27756 141 8
914-100-02500 72 5 142 40 997-070-27789 32 12
914-100-21000 46 " 918-101-43010 164 2 997-070-27830 32 9
914-102-03001 82 9 919 997-070-27831 141 1
84 9 919-000-00013 180 1 997-070-27832 76 15
914-102-10502 42 16 202 18 997-070-27843 11 53
914-102-16001 40 16 919-901-50000 176 1 997-070-27886 106 1
914-102-21003 46 24 919-912-10250 176 5 997-070-27935 71 52
914-110-01200 66 12 919-913-10030 176 12 997-070-27951 142 43
914-110-01600 52 25 919-913-10036 176 11 997-070-27952 142 42
66 6 997 997-070-30306 32 20
914-110-04400 72 3 997-002-18947 126 31 997-070-30355 76 34
914-112-11001 42 10 997-002-51354 76 13 141 6
914-112-23501 46 6 997-009-86479 159 11 997-070-33253 116 8
914-312-17501 40 6 997-014-11987 126 41 997-070-33448 11 45
914-312-23501 46 3 997-016-36031 126 2 997-070-33643 141 "
914-700-00800 162 72 997-016-37183 126 5 997-070-34807 76 22
916 997-019-83888 126 4 997-070-34813 141 7
916-600-03001 82 " 997-028-68001 134 2 997-070-34837 104 1
84 " 997-070-05518 116 6 997-070-73851 148 1
916-600-10502 42 18 997-070-10546 32 21 997-070-73965 92 "
916-600-16001 40 18 997-070-10973 156 141 997-070-74374 134 1
916-600-21000 46 25 158 32 997-070-74804 120 13
916-840-19000 40 5 997-070-10974 156 145 997-077-23993 126 3
916-840-26000 46 2 159 40 997-077-30598 159 48
916-841-12501 42 9 997-070-13678 142 41 997-077-31319 114 3
916-940-03000 82 8 997-070-13679 32 22 997-077-45469 148 2
84 8 997-070-13680 141 12 997-077-49529 76 8
916-940-16000 40 15 997-070-16551 126 6 997-077-51370 141 10
916-941-10500 42 15 997-070-16855 153 4 997-078-11132 126 1

916-941-21000 46 23 158 31

918 997-070-16862 153 1

918-101-30240 116 7 159 39
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